TRAFFIC BARRIERS CLAWS - DIRECT DRIVE INSTALLATION MANUAL

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "TRAFFIC BARRIERS CLAWS - DIRECT DRIVE INSTALLATION MANUAL"

Transcription

1 TRAFFIC BARRIERS CLAWS - DIRECT DRIVE INSTALLATION MANUAL Centurion Systems (Pty) Ltd

2 Company Profile Today In-house R&D development team Manufactures to international quality standard ISO 9001:2008 After-sales multi-language Technical Support Monday to Friday from 07h00 to 18h00 GMT+2 Saturdays 08h00 to 16h30 GMT % testing of products Sales and technical support to Africa, Europe, Asia, the Americas, Australia and the Pacific Centurion Systems (Pty) Ltd reserves the right to make changes to the products described in this manual without notice and without obligation to notify any persons of any such revisions or changes. Additionally, Centurion Systems (Pty) Ltd makes no representations or warranties with respect to this manual. No part of this document may be copied, stored in a retrieval system or transmitted in any form or by any means electronic, mechanical, optical or photographic, without the express prior written consent of Centurion Systems (Pty) Ltd.

3 Contents SAFETY FIRST IMPORTANT SAFETY INSTRUCTIONS page 6 1. General Description 2. Product Specifications 2.1. Technical Specifications 2.2. Product Dimensions Surface Mount Flush Mount Surface Mount Installations 3. Product Identification 4. Tools Required 5. Introduction 5.1. Installation Configurations Orientation of Installation Spike Impact Direction 6. RHS Surface Mount - Similar Direction of Travel 6.1. Configuring the Drive Linkage Assembly 6.2. Spike Module Assembly 6.3. Re-assembling the Ramp Plates and Linkage Cover 6.4. Integrating the SECTOR II with the CLAWS 6.5. Completing the Assembly 7. RHS Surface Mount - Opposing Direction of Travel 7.1. Configuring the Drive Linkage Assembly 7.2. Spike Module Assembly 7.3. Re-assembling the Ramp Plates and Linkage Cover 7.4. Integrating the SECTOR II with the CLAWS 7.5. Completing the Assembly page 8 page 8 page 8 page 9 Page 9 Page 9 page 10 page 11 page 12 page 12 page 12 page 12 page 14 page 16 page 16 page 19 page 26 page 28 page 32 page 33 page 33 page 36 page 43 page 45 page 49 page 3

4 CONTENTS 8. LHS Surface Mount - Similar Direction of Travel 8.1. Configuring the Drive Linkage Assembly 8.2. Spike Module Assembly 8.3. Re-assembling the Ramp Plates and Linkage Cover 8.4. Integrating the SECTOR II with the CLAWS 8.5. Completing the Assembly 9. LHS Surface mount - Opposing Direction of Travel 9.1. Configuring the Drive Linkage Assembly 9.2. Spike Module Assembly 9.3. Re-assembling the Ramp Plates and Linkage Cover 9.4. Integrating the SECTOR II with the CLAWS 9.5. Completing the Assembly page 51 page 51 page 54 page 61 page 63 page 67 page 69 page 69 page 72 page 79 page 81 page 85 Flush Mount Installations 10. Product Identification 11. Tools Required 12. Introduction Installation Configurations Orientation of Installation Spike Impact Direction 13. RHS Flush Mount - Similar Direction of Travel Configuring the Drive Linkage Assembly Spike Module Assembly Preparing the Trench and Drainage System Re-assembling the Ramp Plates and Linkage Cover Integrating the SECTOR II with the CLAWS 13.6 Completing the Assembly page 87 page 88 page 89 page 90 page 90 page 90 page 91 page 93 page 93 page 96 page 103 page 105 page 106 page 110 page 4

5 14. RHS Flush Mount - Opposing Direction of Travel Configuring the Drive Linkage Assembly Spike Module Assembly Preparing the Trench and Drainage System Re-assembling the Ramp Plates and Linkage Cover Integrating the SECTOR II with the CLAWS 14.6 Completing the Assembly 15. LHS Flush Mount - Similar Direction of Travel Configuring the Drive Linkage Assembly Spike Module Assembly Preparing the Trench and Drainage System Re-assembling the Ramp Plates and Linkage Cover Integrating the SECTOR II with the CLAWS 15.6 Completing the Assembly 16. LHS Flush Mount - Similar Direction of Travel Configuring the Drive Linkage Assembly Spike Module Assembly Preparing the Trench and Drainage System Re-assembling the Ramp Plates and Linkage Cover Integrating the SECTOR II with the CLAWS 16.6 Completing the Assembly 17. Wiring Diagram 18. Installation Handover CONTENTS page 111 page 111 page 114 page 121 page 123 page 124 page 128 page 129 page 129 page 132 page 139 page 141 page 142 page 146 page 147 page 147 page 150 page 157 page 159 page 160 page 164 page 165 page 166 CONTENTS Icons used in this manual This icon indicates tips and other information that could be useful during the installation. This icon indicates warning, caution or attention! Please take special note of critical aspects that MUST be adhered to in order to prevent injury. This icon denotes variations and other aspects that should be considered during installation. This icon indicates areas where mechanical crushing may occur page 5

6 SAFETY FIRST IMPORTANT SAFETY INSTRUCTIONS ATTENTION IMPORTANT SAFETY INSTRUCTIONS To ensure the safety of people and possessions, it is important that you read all the following instructions. Incorrect installation or incorrect use of the product may cause serious harm to people and / or property. The installer, being either professional or DIY, is the last person on the site who can ensure that the operator is safely installed, and that the whole system can be operated safely. Warnings for the installer CAREFULLY READ AND FOLLOW ALL INSTRUCTIONS before beginning to install the product. All installation, repair, and service work to this product must be done by a suitably qualified person Do not activate the CLAWS unless you can see them and can determine that the CLAWS are clear of people, pets, vehicles or any obstructions. Nothing must be placed on or near the trench covers at any time. No one must be near the trench covers at any time. Always keep people and objects away from the spikes area of travel Children should be supervised to ensure that they do not play with or around the spikes and trench cover This device is not intended for use by persons (including children) with reduced physical, sensory or mental capabilities, or lack of experience and knowledge, unless they have been given supervision or instruction concerning use of the appliance by a person responsible for their safety Secure all easily-accessed CLAW controls in order to prevent unauthorised use Do not in any way modify the components of the automated system Do not install the equipment in an explosive atmosphere. The presence of flammable gas or fumes is a serious danger to safety Before attempting any work on the system, cut electrical power and disconnect the batteries The mains power supply of the automated system must be fitted with a double pole switch with contact opening distance of 3mm or greater. Use of a 5A thermal breaker is recommended Make sure that an earth leakage circuit breaker with a threshold of 30mA is fitted upstream of the system Never short-circuit the battery and do not try to recharge the batteries with power supply units other than that supplied with the product, or manufactured by Centurion Systems (Pty) Ltd page 6 SAFETY INSTRUCTIONS

7 Make sure that the earthing system is correctly constructed, and that all metal parts of the system are suitably earthed Safety devices must be fitted to the installation to guard against mechanical movement risks such as crushing, dragging and shearing It is recommended that at least one warning indicator light be fitted to every system Always fit a warning sign visibly to the inside and outside of the entrance and exit The installer must explain and demonstrate the manual operation of the system in case of an emergency, and must hand the User Guide and Safety Instructions over to the end user Explain these safety instructions to all persons authorised to use the system, and be sure that they understand the hazards associated with the system Do not leave packing materials (plastic, polystyrene, etc.) within reach of children as such materials are potential sources of danger Dispose of all waste products like packaging materials, worn-out batteries, etc. according to local regulations Always check the obstruction detection system, and safety devices for correct operation Neither Centurion Systems (Pty) Ltd, nor its subsidiaries, accepts any liability caused by improper use of the product, or for use other than that for which the automated system was intended This product was designed and built strictly for the use indicated in this documentation. Any other use, not expressly indicated here, could compromise the service life/operation of the product and/or be a source of danger Everything not expressly specified in these instructions is not permitted page 7 SAFETY INSTRUCTIONS IMPORTANT SAFETY INSTRUCTIONS SAFETY FIRST

8 SECTION 1 1. General Description GENERAL DESCRIPTION CLAWS barrier spikes are designed to enhance the security at the entrance to high-volume sites. They provide a formidable deterrent to would-be criminals and due to their robust construction they are very difficult to defeat. Clever modular design allows the CLAWS to be ordered ex-stock and can be configured into a variety of different lengths. The orientation of the spikes can also be easily changed depending on the direction of the traffic flow. Their external limit switches allow for safe operation of the system. CLAWS are easy to install and use a standard SECTOR II controller and a standard SECTOR II gearbox, saving you time and reducing your spares inventory. They boast all-weather construction and have been designed to allow for all moving parts to be removed easily for quick and easy maintenance. CLAWS also provide onboard support for a traffic light interface, and the Independent Drive CLAWS models have variable speed control and multiple Modes of Operation. The CLAWS Direct Drive system utilises the SECTOR II traffic barrier s drive mechanism. It is available in both Flush Mount and Surface Mount variants. The Flush Mount models are ideal for installations that require seamless access control for smooth-flowing traffic, whereas the Surface Mount models are mounted above the general surface of the roadway and create a traffic-calming bump for a safer access control point. 2. Product Specifications 2.1. Technical Specifications Spike Modules - Available lengths Spikes raise / lower time Daily operations - Max Daily Operations - Mains present Anti-corrosion - Main chassis Spike material Maximum allowable axel weight 1 metre and 1.5 metre As per co-installed SECTOR II 50% of co-installed SECTOR II original specification 50% of co-installed SECTOR II original specification Hot dip galvanised Mild Steel 85mm Mild Steel, electroplated and powder-coated 4000kg page 8

9 SECTION Product Dimensions Surface Mount PRODUCT SPECIFICATIONS 1000mm 1500mm 405mm 900mm 524mm 2905mm 87mm 2905mm Flush Mount 1000mm 1500mm 385mm 400mm 485mm 2885mm 143mm 2885mm page 9

10 TRAFFIC BARRIERS DIRECT DRIVE SURFACE MOUNT INSTALLATIONS Centurion Systems (Pty) Ltd page 10

11 SECTION 3 3. Product Identification PRODUCT IDENTIFICATION Boom pole 2. Spikes module assembly 3. Ramp plates 4. Trench cover plate CLAWS Direct Drive RHS Surface Mount - similar direction of travel illustrated FIGURE 1. PRODUCT IDENTIFICATION 5. Spikes 6. Drive linkage assembly 7. SECTOR II Module Frame Linkage Frame Sandwich Plate Top Coupler Bottom Coupler 8x20 Dowel Pin page 11

12 SECTION 4 TOOLS REQUIRED Short Drive Arm Long Drive Arm Linkage Drive Shaft Bearing Housing Hold Down Bracket Con-rod Assembly Linkage Cover Plate Linkage End Cover Module End Cover 4. Tools Required 13mm,17mm, and 19mm Spanners Ratchet 19mm, and 24mm Sockets Allen Key Set Mallet Tape Measure Spirit Level Torque Wrench page 12

13 SECTION 5 5. Introduction INTRODUCTION This document describes the basic steps to follow when installing the surface-mountable CLAWS Spikes driven directly from a SECTOR II Barrier by a push -pull linkage system. The installation described in this document is a 2.5 meter installation. For other installations, modules of 1.5 or 1.0 meters can be used to achieve different widths. The installation of the CLAWS Spikes requires a minimum of two persons Installation Configurations The surface-mountable CLAWS Spikes can be installed in four different configurations. The configuration is dependent on two factors: Orientation of installation Direction of spike impact Orientation of Installation The orientation of installation is described as the side at which the drive linkage is installed when approaching the CLAWS Spikes. In other words, when driving up to the CLAWS Spikes, in the correct direction for traffic flow, and the drive is installed on the right-hand side of the vehicle, it s deemed a right-hand installation. And when driving up to the CLAWS Spikes, in the correct direction for traffic flow, and the drive is installed on the left-hand side of the vehicle, it s deemed a left-hand installation. FIGURE 2. RHS CONFIGURATION FIGURE 3. LHS CONFIGURATION page 13

14 SECTION Spike Impact Direction INTRODUCTION The CLAWS Spikes are designed to take a much larger or more frequent impact in one direction. The spikes can be installed to face either towards oncoming traffic (similar) or face towards traffic (opposing) trying to enter from the wrong direction or lane. Direction of travel FIGURE 4. SPIKE IMPACT DIRECTION - SIMILAR Direction of travel FIGURE 5. SPIKE IMPACT DIRECTION - OPPOSING There are four types of typical installations. Refer to Section 5, Figures 2 and 3 to determine if the installation is left- or right-hand orientated. Secondly; pay attention to the spike impact direction: Similar direction of travel prevents vehicles from exiting whilst the boom pole is still down (Normal direction of traffic) Opposing direction of travel prevents vehicles entering against the flow of traffic whilst the boom pole is down Direction of normal traffic flow FIGURE 6. RHS SIMILAR DIRECTION OF TRAVEL page 14

15 SECTION 5 INTRODUCTION Direction of normal traffic flow FIGURE 7. RHS OPPOSED DIRECTION OF TRAVEL Direction of normal traffic flow FIGURE 8. LHS SIMILAR DIRECTION OF TRAVEL Direction of normal traffic flow FIGURE 9. LHS OPPOSED DIRECTION OF TRAVEL page 15

16 SECTION Configuring the Drive Linkage Assembly for Right-hand Similar Stripping the drive linkage assembly RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL 6. RHS Surface Mount - Similar Direction of Travel Drive linkage assembly M6x20 screw Linkage end cover STEP 1 FIGURE 10 STEP 2 FIGURE 11 M8x25 screw Linkage cover plate STEP 3 FIGURE 12 STEP 4 FIGURE 13 Bearing Housing Bearing Housing Bolt Washer Linkage frame Bearing shaft assembly STEP 5 FIGURE 14 STEP 6 FIGURE 15 page 16

17 SECTION 6 RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL The unit is supplied with two drive arms, RHS and LHS (Section 6, Figure 16). Left-hand Side Orientation Right-hand Side Orientation 68mm 77.5mm LHS Installations RHS Installations FIGURE 16 Grub Screw Bearing housing Remove Short Drive Arm STEP 7 FIGURE 17 STEP 8 FIGURE 18 Grease nipple Grease nipple Grease nipple Bearing housing Linkage frame Bearing shaft assembly STEP 9 FIGURE 19 STEP 10 FIGURE 20 The grease nipples on the bearing housings must face up (Section 6, Figures 19 and 20). Take note of the orientation of the Linkage Frame, the Bearing Shaft Assembly, and the Drive Linkage Arm (Section 6, Figure 20). page 17

18 SECTION 6 RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Once assembled with the long drive arm, the layout should look as shown in Section 6, Figure X X 1.5X X 11 o clock 6 o clock VIEW A FIGURE The drive arm must point towards the longer side of the drive linkage assembly (1.5x) 2. The notch must be at the bottom of the shaft (6 o clock) 3. The bolt head must face the bottom and the nut on top 4. The angle of the bolt and nut must be as shown (11 o clock) STEP 11 Replace the bearing housing bolts once everything is in the correct orientation. Hand-tighten for the time being. page 18

19 SECTION 6 STEP 12 Place the linkage plate back onto the drive linkage assembly without fastening the bolts. RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Linkage cover plate Check that the linkage cover plate is in the correct position and that there is ample clearance for the drive arm (Section 6, Figure 22). VIEW A 6.2. Spike Module Assembly FIGURE Preparing the Spike Module assembly(ies) for installation Ramp plate M8x20 screw Spring Washer Ramp plate STEP 1 FIGURE 23 STEP 2 FIGURE 24 Trench cover M8x20 screw Spring Washer STEP 3 FIGURE 25 STEP 4 FIGURE 26 page 19

20 SECTION Attaching the drive linkage unit to the spike module RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Sandwich plate Linkage unit M12x25 bolt M12 Nut Spike module STEP 1 FIGURE 27 STEP 2 FIGURE 28 Take note of the orientation of the sandwich plate to the linkage unit before fixing them to the spike module assembly (Section 6, Figure 27). STEP 3 Using six M12x25 bolts, fix one spike module to another (Section 6, Figure 29). Bearing housing Ensure that the shafts align throughout the assembly M12x25 Bolt M12 Nut Spike Module FIGURE 29 To assist with the alignment and adjustment of the shafts, loosen (but do not remove) the bolts on all of the bearing housings. page 20

21 SECTION Bolting down the assembly to the ground RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL M12 Rawl-bolts or Chem-bolts FIGURE 30 It is crucial that the surface it s mounted on is a reasonably even surface as an uneven surface could result in an uneven binding of the spike shafts. This will result in premature failure Assembling the shaft couplings The coupler is used to connect and align the shafts together. It is essential that the coupler is assembled correctly; failing to do so will result in slipping of the spikes which is undesirable. Cap screws Top coupler Shaft Dowel pin Bottom coupler FIGURE 31. SHAFT COUPLER FIGURE 32 page 21

22 SECTION 6 RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Place the spikes into the down position (and the drive arm pointing upwards) to aid in the fitment of all the shaft couplings. Dowel pin Groove Groove in shafts Dowel pin Bottom coupler Bottom coupler STEP 1 FIGURE 33 STEP 2 FIGURE 34 Top coupler 60Nm Shaft Top coupler 60Nm Dowel pin Bottom coupler Cap screws STEP 3 FIGURE 35 STEP 4 FIGURE 36 STEP 5 Repeat this coupling process for additional spike modules. Once all shafts have been coupled, check that they move freely. Tighten Grub Screws STEP 6 FIGURE 37 STEP 7 FIGURE 38 page 22

23 SECTION Proximity sensor installation RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Drive linkage end of the assembly 20mm PVC Conduit Far end of the assembly STEP 1 FIGURE 39 The length of the PVC conduit will be relative to the length of the spike modules and drive linkage unit combined. Ensure that a further 110mm is added to this to account for the modules and coupling (Refer to Section 6, Figure 40). 19mm 20mm PVC conduit 91mm 20mm PVC conduit Sandwich plate FIGURE 40 page 23

24 SECTION 6 RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Use an appropriate PVC adhesive to bond all conduit lengths, access elbows and couplers to one another. 20mm PVC conduit 37x25mm PVC Coupler 20mm PVC conduit 37x25mm PVC Coupler STEP 2 FIGURE 41 STEP 3 FIGURE 42 20mm PVC conduit PVC access elbow 20mm PVC conduit 60mm STEP 4 FIGURE 43 STEP 5 FIGURE 44 Please ensure that the moving mechanical parts do not rub against the conduit or cables. Threaded shaft Hex Nut Proximity coupler Threaded shaft Proximity coupler Star washer Proximity sensor bush Proximity sensor bush Star washer and Hex nut FIGURE 45. PROXIMITY SENSOR FIGURE 46. PROXIMITY SENSOR page 24

25 SECTION 6 RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Proximity coupler Threaded shaft Proximity sensor assembly Proximity sensor bush FIGURE 47. PROXIMITY SENSOR 37x25mm PVC Coupler STEP 6 FIGURE 48 Drive linkage end of the assembly Far end of the assembly FIGURE 49 There should be ample cable left over on the drive linkage end, as the wiring will need to be routed up the SECTOR II at a later stage. Proximity sensor bush M8 x10mm Grub screw Proximity sensor 37x25mm PVC Coupler Proximity sensor STEP 7 FIGURE 50 STEP 8 FIGURE 51 page 25

26 SECTION 6 RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL 6.3. Re-assembling the ramp plates and linkage cover Ramp plates Ramp plates M8x20 screw Spring Washer STEP 1 FIGURE 52 STEP 2 FIGURE 53 Leave out the four M8 screws and Spring Washers on the far end of the assembly as the module end cover will be assembled later. Trench plate covers STEP 3 FIGURE 54 Take notice of the slot orientation in the trench cover plates before it is placed back into position. The spike must rest on the straight edge of the slot when it is in its upright position. Drive linkage cover plate M8x20 screw Spring Washer STEP 4 FIGURE 55 STEP 5 FIGURE 56 page 26

27 SECTION 6 RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL It is imperative that the drive linkage cover plate is placed correctly. Make sure that there is clearance for the drive arm to swing through. If this plate is assembled back-to-front the drive arm won t swing through and you will need to turn the plate around (Refer back to Section 6, Figure 22). M8x25 screw Linkage end cover STEP 6 FIGURE 57 STEP 7 FIGURE 58 M6x20 screw Module end cover STEP 8 FIGURE 59 STEP 9 FIGURE 60 M8x20 screw Spring Washer STEP 10 FIGURE 61 page 27

28 SECTION 6 RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL 6.4. Integrating the SECTOR II with the CLAWS Placing the SECTOR II into position SECTOR II Y Y SECTOR II Drive linkage cover plate Drive linkage unit Drive linkage frame Drive linkage end cover STEP 1 FIGURE 62 STEP 2 FIGURE 63 Lift the spikes by hand to get them just under the level of the trench plate, which pushes the linkage arm back, allowing you to move the unit into its correct position; 110mm from the front edge of the Linkage Cover Plate. (Section 6, Figure 64). SECTOR II Drive linkage cover plate 110mm SECTOR II M12x60 Hex Bolt Heavy duty washer Hold down bracket Drive linkage assembly Drive linkage end cover STEP 3 FIGURE 64 STEP 4 FIGURE Fitting and leveling the SECTOR II boom pole Refer to Section 3.3 of the SECTOR II Installation manual for instructions on fitting and leveling the boom pole. page 28

29 SECTION Inserting the Con-rod RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Con-rod SECTOR II STEP 1 FIGURE 66 STEP 2 FIGURE 67 Apply Lock-tite 243 to all the internal threads and torque both the M16x40 and M16x110 bolts to 40Nm (Steps 3 and 4) Do not place any body parts near the spikes as serious injury could occur; use the drive arm to move the spikes up and down. M16x40 bolt Output shaft plate 68mm Spacer Con-rod top Con-rod base Drive arm M16x110 bolt STEP 3 FIGURE 68 STEP 4 FIGURE 69 page 29

30 SECTION Adjusting the CLAWS spikes RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL The CLAWS spikes will raise during this procedure! Con-rod top nut Con-rod base nut STEP 1 FIGURE 70 STEP 2 FIGURE 71 Turning the Con-rod clockwise or anti-closwise will raise or lower the spikes. Con-rod STEP 3 FIGURE 72 page 30

31 SECTION 6 RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL With one person holding the barrier pole in the lowered position, adjust the spikes so that the spikes just touch the trench plate (Section 6, Figure 73). Spike Con-rod top nut Trench Plate Con-rod base nut FIGURE 73 STEP 4 FIGURE 74 To ensure correct adjustment, raise the barrier pole and check that the spikes are below the top plate (Section 6, Figures 75 and 76). Optimum Position: Spikes are below the trench plate and the boom pole is in the vertical position. Spike Trench plate VIEW A FIGURE 75 Optimum Position: Spikes are above the trench plate and the boom pole is in the horizontal position. Spike Trench plate VIEW A VIEW A VIEW A FIGURE 76 page 31

32 SECTION 6 RHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL 6.5. Completing the Assembly Fitting the relay enclosure and its bracket SECTOR II SECTOR II Conrod Front brace plate Relay enclosure bracket Screws Relay enclosure bracket Front brace plate STEP 1 FIGURE 77 STEP 2 FIGURE 78 SECTOR II Relay enclosure Relay enclosure bracket Front brace plate STEP 3 FIGURE 79 Route the excess wire from the proximity sensor, and wire it to the relay by referring to the wiring diagram (Section 17). Complete the installation of the SECTOR II as per its full installation manual, and proceed to Section 18 - Installation Handover page 32

33 SECTION Configuring the Drive Linkage Assembly for Right-hand Similar Stripping the drive linkage assembly RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL 7. RHS Surface Mount - Opposing Direction of Travel Drive linkage assembly M6x20 screw Linkage end cover STEP 1 FIGURE 1 STEP 2 FIGURE 2 M8x25 screw Linkage cover plate STEP 3 FIGURE 3 STEP 4 FIGURE 4 Bearing Housing Bearing Housing Bolt Washer Linkage frame Bearing shaft assembly STEP 5 FIGURE 5 STEP 6 FIGURE 6 page 33

34 SECTION 7 RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL The unit is supplied with two drive arms, RHS and LHS (see Section 7, Figure 7). Left-hand Side Orientation Right-hand Side Orientation 68mm 77.5mm LHS Installations RHS Installations FIGURE 7 Grub Screw Bearing housing Remove Short Drive Arm STEP 7 FIGURE 8 STEP 8 FIGURE 9 Grease nipple Bearing housing Linkage frame Bearing shaft assembly STEP 9 FIGURE 10 STEP 10 FIGURE 11 The grease nipples on the bearing housings must face up (Section 7, Figures 10 and 11). Take note of the orientation of the Linkage frame, the Bearing Shaft Assembly, and the Drive linkage arm (Section 7, Figure 11). page 34

35 SECTION 7 RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Once assembled with the long drive arm, the format should look as shown in Section 7, Figure X 1.5X 1 o clock 6 o clock VIEW A FIGURE The drive arm must point towards the longer side of the drive linkage assembly (1.5x) 2. The notch must be at the bottom of the shaft (6 o clock) 3. The bolt head must face the bottom and the nut on top 4. The angle of the bolt and nut must be as shown (1 o clock) STEP 11 Replace the bearing housing bolts once everything is in the correct orientation. Hand-tighten for the time being. page 35

36 SECTION 7 STEP 12 Place the linkage plate back onto the drive linkage assembly without fastening the bolts. RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Linkage cover plate Check that the linkage cover plate is in the correct position and that there is ample clearance for the drive arm (Section 7, Figure 13). VIEW A 7.2. Spike Module Assembly FIGURE Preparing the Spike Module assembly(ies) for installation Ramp plate M8x20 screw Spring Washer Ramp plate STEP 1 FIGURE 14 STEP 2 FIGURE 15 Trench cover M8x20 screw Spring Washer STEP 3 FIGURE 16 STEP 4 FIGURE 17 page 36

37 SECTION Attaching the drive linkage unit to the spike module RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Sandwich plate Linkage unit M12 Nut M12x25 bolt Spike module STEP 1 FIGURE 18 STEP 2 FIGURE 19 Take note of the orientation of the sandwich plate to the linkage unit before fixing them to the spike module assembly (Section 7, Figure 18). STEP 3 Using six M12x25 bolts, fix one spike module to another (Section 7, Figure 20). Bearing housing Ensure that the shafts align throughout the assembly M12 Nut M12x25 Bolt Spike Module FIGURE 20 To assist with the alignment and adjustment of the shafts, loosen (but do not remove) the bolts on all of the bearing housings. page 37

38 SECTION Bolting down the assembly to the ground RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL M12 Rawl-bolts or Chem-bolts It is crucial that the surface it s mounted on is a reasonably even surface as an uneven surface could result in an uneven binding of the spike shafts. This will result in premature failure Assembling the shaft couplings The coupler is used to connect and align the shafts together. FIGURE 21 It is essential that the coupler is assembled correctly; failing to do so will result in slipping of the spikes which is undesirable. Cap screws Top coupler Shaft Dowel pin Bottom coupler FIGURE 22. SHAFT COUPLER FIGURE 23 page 38

39 SECTION 7 RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Place the spikes into the down position (and the drive arm pointing upwards) to aid in the fitment of all the shaft couplings. Dowel pin Groove Groove in shafts Dowel pin Bottom coupler Bottom coupler STEP 1 FIGURE 24 STEP 2 FIGURE 25 Top coupler 60Nm Shaft Top coupler 60Nm Dowel pin Bottom coupler Cap screws STEP 3 FIGURE 26 STEP 4 FIGURE 27 STEP 5 Repeat this coupling process for additional spike modules. Once all shafts have been coupled, check that they move freely. Tighten Grub Screws STEP 6 FIGURE 28 STEP 7 FIGURE 29 page 39

40 SECTION Proximity sensor installation RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Drive linkage end of the assembly 20mm PVC Conduit Far end of the assembly FIGURE 30 The length of the PVC conduit will be relative to the length of the spike modules and drive linkage unit combined. Ensure that a further 110mm is added to this to account for the modules and coupling (Refer to Section 7, Figure 31). 20mm PVC conduit Sandwich plate 19mm 91mm 20mm PVC conduit FIGURE 31 page 40

41 SECTION 7 RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Use an appropriate PVC adhesive to bond all conduit lengths, access elbows and couplers to one another. 20mm PVC conduit 20mm PVC conduit 37x25mm PVC Coupler Linkage Frame 37x25mm PVC Coupler STEP 2 FIGURE 32 STEP 3 FIGURE 33 PVC access elbow 20mm PVC conduit 60mm 20mm PVC conduit STEP 4 FIGURE 34 STEP 5 FIGURE 35 Please ensure that the moving mechanical parts do not rub against the conduit or cables. Threaded shaft Hex Nut Proximity coupler Threaded shaft Proximity coupler Star washer Proximity sensor bush Proximity sensor bush Star washer and Hex nut FIGURE 36. PROXIMITY SENSOR FIGURE 37. PROXIMITY SENSOR page 41

42 SECTION 7 RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Proximity coupler Threaded shaft Proximity sensor assembly Proximity sensor bush FIGURE 38. PROXIMITY SENSOR 37x25mm PVC Coupler STEP 6 FIGURE 39 Drive linkage end of the assembly Far end of the assembly FIGURE 40 There should be ample cable left over on the drive linkage end, as the wiring will need to be routed up the SECTOR II at a later stage. Proximity sensor bush M8 x10mm Grub screw Proximity sensor 37x25mm PVC Coupler Proximity sensor STEP 7 FIGURE 41 STEP 8 FIGURE 42 page 42

43 SECTION 7 RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL 7.3. Re-assembling the ramp plates and linkage cover Ramp plates Ramp plates M8x20 screw Spring Washer STEP 1 FIGURE 43 STEP 2 FIGURE 44 Leave out the four M8 screws and Spring Washers on the far end of the assembly as the module end cover will be assembled later. Trench plate covers STEP 3 FIGURE 45 Take notice of the slot orientation in the trench cover plates before it is placed back into position. The spike must rest on the straight edge of the slot when it is in its upright position. M8x20 screw Spring Washer Drive linkage cover plate STEP 4 FIGURE 46 STEP 5 FIGURE 47 page 43

44 SECTION 7 RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL It is imperative that the drive linkage cover plate is placed correctly. Make sure that there is clearance for the drive arm to swing through. If this plate is assembled back-to-front the drive arm won t swing through and you will need to turn the plate around (Refer back top Section 7, Figure 13). M8x25 screw Linkage end cover STEP 6 FIGURE 48 STEP 7 FIGURE 49 M6x20 screw Module end cover STEP 8 FIGURE 50 STEP 9 FIGURE 51 M8x20 screw Spring Washer STEP 10 FIGURE 52 page 44

45 SECTION 7 RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL 7.4. Integrating the SECTOR II with the CLAWS Placing the SECTOR II into position SECTOR II Y Y SECTOR II Drive linkage cover plate Drive linkage unit Drive linkage frame Drive linkage end cover STEP 1 FIGURE 53 STEP 2 FIGURE 54 Lift the spikes by hand to get them just under the level of the trench plate, which pushes the linkage arm back, allowing you to move the unit into its correct position; 80mm from the front edge of the Linkage Cover Plate. (Section 7, Figure 55). SECTOR II Drive linkage cover plate SECTOR II M12x60 Hex Bolt Heavy duty washer Hold down bracket Drive linkage assembly Drive linkage end cover STEP 3 FIGURE 55 STEP 4 FIGURE Fitting and leveling the SECTOR II boom pole Refer to Section 3.3 of the SECTOR II Installation manual for instructions on fitting and leveling to boom pole. page 45

46 SECTION Inserting the Con-rod RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Con-rod SECTOR II STEP 1 FIGURE 57 STEP 2 FIGURE 58 Apply Lock-tite 243 to all the internal threads and torque both the M16x40 and M16x110 bolts to 40Nm (Steps 3 and 4) Do not place any body parts near the spikes as serious injury could occur; use the drive arm to move the spikes up and down. M16x40 bolt Output shaft plate 68mm Spacer Con-rod top Con-rod base Drive arm M16x110 bolt STEP 3 FIGURE 59 STEP 4 FIGURE 60 page 46

47 SECTION Adjusting the CLAWS spikes RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL The CLAWS spikes will raise during this procedure! Con-rod top nut Con-rod base nut STEP 1 FIGURE 61 STEP 2 FIGURE 62 Turning the Con-rod clockwise or anti-closwise will raise or lower the spikes. Con-rod STEP 3 FIGURE 63 page 47

48 SECTION 7 RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL With one person holding the barrier pole in the lowered position, adjust the spikes so that the spikes just touch the trench plate (Section 7, Figure 64). Spike Con-rod top nut Trench Plate Con-rod base nut FIGURE 64 STEP 4 FIGURE 65 To ensure correct adjustment, raise the barrier pole and check that the spikes are below the top plate (Section 7, Figures 66 and 67). Optimum Position: Spikes are below the trench plate and the boom pole is in the vertical position. Trench plate Spike VIEW A Spike Trench plate VIEW A VIEW A FIGURE 66 Optimum Position: Spikes are above the trench plate and the boom pole is in the horizontal position. VIEW A FIGURE 67 page 48

49 SECTION 7 RHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL 7.5. Completing the Assembly Fitting the relay enclosure and its bracket SECTOR II SECTOR II Front brace plate Relay enclosure bracket Screws Relay enclosure bracket Front brace plate STEP 1 FIGURE 68 STEP 2 FIGURE 69 SECTOR II Relay enclosure Relay enclosure bracket Front brace plate STEP 3 FIGURE 70 Route the excess wire from the proximity sensor, and wire it to the relay by referring to the wiring diagram (Section 16). Complete the installation of the SECTOR II as per its full installation manual, and proceed to Section 17 - Installation Handover page 49

50 Notes page 50

51 SECTION Configuring the Drive Linkage Assembly for Left-hand Similar Stripping the drive linkage assembly LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL 8. LHS Surface Mount - Similar Direction of Travel Drive linkage assembly M6x20 screw Linkage end cover STEP 1 FIGURE1 STEP 2 FIGURE 2 M8x25 screw Linkage cover plate STEP 3 FIGURE 3 STEP 4 FIGURE 4 Bearing Housing Washer Bearing Housing Bolt Bearing shaft assembly Linkage frame STEP 5 FIGURE 5 STEP 6 FIGURE 6 page 51

52 SECTION 8 LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL The unit is supplied with two drive arms, RHS and LHS (see Section 8, Figure 7). Left-hand Side Orientation Right-hand Side Orientation 68mm 77.5mm LHS Installations RHS Installations FIGURE 7 Grub Screw Bearing housing Remove Long Drive Arm STEP 7 FIGURE 8 STEP 8 FIGURE 9 Grease nipple Grease nipple Grease nipple Bearing housing Bearing shaft assembly Linkage frame STEP 9 FIGURE 10 STEP 10 FIGURE 11 The grease nipples on the bearing housings must face up (Section 8, Figures 10 and 11). Take note of the orientation of the Linkage frame, the Bearing Shaft Assembly, and the Drive linkage arm (Section 8, Figure 11). page 52

53 SECTION 8 LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Once assembled with the short drive arm, the format should look as shown in Section 8, Figure X 1.5X 1 o clock 6 o clock VIEW A FIGURE The drive arm must point towards the longer side of the drive linkage assembly (1.5x) 2. The notch must be at the bottom of the shaft (6 o clock) 3. The bolt head must face the bottom and the nut on top 4. The angle of the bolt and nut must be as shown (1 o clock) STEP 11 Replace the bearing housing bolts once everything is in the correct orientation. Hand-tighten for the time being. page 53

54 SECTION 8 Step 12 Place the linkage plate back onto the drive linkage assembly without fastening the bolts. LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Linkage cover plate Check that the linkage cover plate is in the correct position and that there is ample clearance for the drive arm (Section 8, Figure 13). VIEW A 8.2. Spike Module Assembly FIGURE Preparing the Spike Module assembly(ies) for installation Ramp plate M8x20 screw Spring Washer Ramp plate STEP 1 FIGURE 14 STEP 2 FIGURE 15 Trench cover M8x20 screw Spring Washer STEP 3 FIGURE 16 STEP 4 FIGURE 17 page 54

55 SECTION Attaching the drive linkage unit to the spike module LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Linkage unit M12x25 bolt M12 Nut Sandwich plate Spike module STEP 1 FIGURE 18 STEP 2 FIGURE 19 Take note of the orientation of the sandwich plate to the linkage unit before fixing them to the spike module assembly (Section 8, Figure 18). Step 3 Using six M12x25 bolts, fix one spike module to another (Section 8, Figure 20). Bearing housing Ensure that the shafts align throughout the assembly M12x25 Bolt M12 Nut Spike Module FIGURE 20 To assist with the alignment and adjustment of the shafts, loosen (but do not remove) the bolts on all of the bearing housings. page 55

56 SECTION Bolting down the assembly to the ground LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL M12 Rawl-bolts or Chem-bolts It is crucial that the surface it s mounted on is a reasonably even surface as an uneven surface could result in an uneven binding of the spike shafts. This will result in premature failure Assembling the shaft couplings The coupler is used to connect and align the shafts together. FIGURE 21 It is essential that the coupler is assembled correctly; failing to do so will result in slipping of the spikes which is undesirable. Cap screws Top coupler Shaft Dowel pin Bottom coupler FIGURE 22. SHAFT COUPLER FIGURE 23 page 56

57 SECTION 8 LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Place the spikes into the down position (and the drive arm pointing upwards) to aid in the fitment of all the shaft couplings. Dowel pin Groove Groove in shafts Dowel pin Bottom coupler Bottom coupler STEP 1 FIGURE 24 STEP 2 FIGURE 25 Top coupler 60Nm Shaft Top coupler 60Nm Dowel pin Bottom coupler Cap screws STEP 3 FIGURE 26 STEP 4 FIGURE 27 STEP 5 Repeat this coupling process for additional spike modules. Once all shafts have been coupled, check that they move freely. Tighten Grub Screws STEP 6 FIGURE 28 STEP 7 FIGURE 29 page 57

58 SECTION Proximity sensor installation LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Drive linkage end of the assembly 20mm PVC Conduit Far end of the assembly STEP 1 FIGURE 30 The length of the PVC conduit will be relative to the length of the spike modules and drive linkage unit combined. Ensure that a further 110mm is added to this to account for the modules and coupling (Refer to Section 8, Figure 31). 20mm PVC conduit Sandwich plate 91mm 19mm 20mm PVC conduit FIGURE 31 page 58

59 SECTION 8 LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Use an appropriate PVC adhesive to bond all conduit lengths, access elbows and couplers to one another. 20mm PVC conduit 37x25mm PVC Coupler 20mm PVC conduit 37x25mm PVC Coupler STEP 2 FIGURE 32 STEP 3 FIGURE 33 20mm PVC conduit PVC access elbow 20mm PVC conduit 60mm STEP 4 FIGURE 34 STEP 5 FIGURE 35 Please ensure that the moving mechanical parts do not rub against the conduit or cables. Threaded shaft Hex Nut Proximity coupler Threaded shaft Proximity coupler Star washer Proximity sensor bush Proximity sensor bush Star washer and Hex nut FIGURE 36. PROXIMITY SENSOR FIGURE 37. PROXIMITY SENSOR page 59

60 SECTION 8 LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Proximity coupler Threaded shaft Proximity sensor assembly Proximity sensor bush FIGURE 38. PROXIMITY SENSOR STEP 6 37x25mm PVC Coupler FIGURE 39 Drive linkage end of the assembly Far end of the assembly FIGURE 40 There should be ample cable left over on the drive linkage end, as the wiring will need to be routed up the SECTOR II at a later stage. Proximity sensor bush M8 x10mm Grub screw Proximity sensor 37x25mm PVC Coupler Proximity sensor STEP 7 FIGURE 41 STEP 8 FIGURE 42 page 60

61 SECTION 8 LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL 8.3. Re-assembling the ramp plates and linkage cover Ramp plates Ramp plates M8x20 screw Spring Washer STEP 1 FIGURE 43 STEP 2 FIGURE 44 Leave out the four M8 screws and Spring Washers on the far end of the assembly as the module end cover will be assembled later. Trench plate covers STEP 3 FIGURE 45 Take notice of the slot orientation in the trench cover plates before it is placed back into position. The spike must rest on the straight edge of the slot when it is in its upright position. Drive linkage cover plate M8x20 screw Spring Washer STEP 4 FIGURE 46 STEP 5 FIGURE 47 page 61

62 SECTION 8 LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL It is imperative that the drive linkage cover plate is placed correctly. Make sure that there is clearance for the drive arm to swing through. If this plate is assembled back-to-front the drive arm won t swing through and you will need to turn the plate around (Refer back to Section 8, Figure 13). M8x25 screw Linkage end cover STEP 6 FIGURE 48 STEP 7 FIGURE 49 M6x20 screw Module end cover STEP 8 FIGURE 50 STEP 9 FIGURE 51 M8x20 screw Spring Washer STEP 10 FIGURE 52 page 62

63 Y Y SECTION 8 LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL 8.4. Integrating the SECTOR II with the CLAWS Placing the SECTOR II into position SECTOR II SECTOR II Drive linkage cover plate Drive linkage unit Drive linkage end cover Drive linkage frame STEP 1 FIGURE 53 STEP 2 FIGURE 54 Lift the spikes by hand to get them just under the level of the trench plate, which pushes the linkage arm back, allowing you to move the unit into its correct position; 110mm from the front edge of the Linkage Cover Plate. (Section 8, Figure 55). SECTOR II SECTOR II M12x60 Hex Bolt Heavy duty washer Hold down bracket Drive linkage assembly Drive linkage end cover Drive linkage cover plate STEP 3 FIGURE 55 STEP 4 FIGURE Fitting and leveling the SECTOR II boom pole Refer to Section 3.3 of the SECTOR II Installation manual for instructions on fitting and leveling to boom pole. page 63

64 SECTION Inserting the Con-rod LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL Con-rod SECTOR II STEP 1 FIGURE 57 STEP 2 FIGURE 58 Apply Lock-tite 243 to all the internal threads and torque both the M16x40 and M16x110 bolts to 40Nm (Steps 3 and 4) Do not place any body parts near the spikes as serious injury could occur; use the drive arm to move the spikes up and down. Output shaft plate 68mm Spacer Con-rod top M16x40 bolt Con-rod base Drive arm M16x110 bolt STEP 3 FIGURE 59 STEP 4 FIGURE 60 page 64

65 SECTION Adjusting the CLAWS spikes LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL The CLAWS spikes will raise during this procedure! Con-rod top nut Con-rod base nut STEP 1 FIGURE 61 STEP 2 FIGURE 62 Turning the Con-rod clockwise or anti-closwise will raise or lower the spikes. Con-rod STEP 3 FIGURE 63 page 65

66 SECTION 8 LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL With one person holding the barrier pole in the lowered position, adjust the spikes so that the spikes just touch the trench plate (Section 8, Figure 64). Spike Con-rod top nut Trench Plate Con-rod base nut FIGURE 64 STEP 4 FIGURE 65 To ensure correct adjustment, raise the barrier pole and check that the spikes are below the top plate (Section 8, Figures 66 and 67). Optimum Position: Spikes are below the trench plate and the boom pole is in the vertical position. Trench plate VIEW A Spike VIEW A Spike Trench plate VIEW A FIGURE 66 Optimum Position: Spikes are above the trench plate and the boom pole is in the horizontal position. VIEW A FIGURE 67 page 66

67 SECTION 8 LHS SURFACE MOUNT - SIMILAR DIRECTION OF TRAVEL 8.5. Completing the Assembly Fitting the relay enclosure and its bracket SECTOR II SECTOR II Front brace plate Relay enclosure bracket Screws Relay enclosure bracket Front brace plate STEP 1 FIGURE 68 STEP 2 FIGURE 69 SECTOR II Relay enclosure Relay enclosure bracket Front brace plate STEP 3 FIGURE 70 Route the excess wire from the proximity sensor, and wire it to the relay by referring to the wiring diagram (Section 16). Complete the installation of the SECTOR II as per its full installation manual, and proceed to Section 17 - Installation Handover page 67

68 Notes page 68

69 SECTION Configuring the Drive Linkage Assembly for Left-hand Similar Stripping the drive linkage assembly LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL 9. LHS Surface Mount - Opposing Direction of Travel Drive linkage assembly M6x20 screw Linkage end cover STEP 1 FIGURE 1 STEP 2 FIGURE 2 M8x25 screw Linkage cover plate STEP 3 FIGURE 3 STEP 4 FIGURE 4 Bearing Housing Washer Bearing Housing Bolt Linkage frame Bearing shaft assembly STEP 5 FIGURE 5 STEP 6 FIGURE 6 page 69

70 SECTION 9 LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL The unit is supplied with two drive arms, LHS and RHS (see Section 9, Figure 7). Left-hand Side Orientation Right-hand Side Orientation 68mm 77.5mm LHS Installations RHS Installations FIGURE 7 Grub Screw Bearing housing Remove Long Drive Arm STEP 7 FIGURE 8 STEP 8 FIGURE 9 Grease nipple Bearing housing Linkage frame Bearing shaft assembly STEP 9 FIGURE 10 STEP 10 FIGURE 11 The grease nipples on the bearing housings must face up (Section 9, Figures 10 and 11). Take note of the orientation of the Linkage frame, the Bearing Shaft Assembly, and the Drive linkage arm (Section 9, Figure 11). page 70

71 SECTION 9 LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Once assembled with the short drive arm, the format should look as shown in Section 9, Figure X 1.5X X 11 o clock VIEW A 6 o clock FIGURE The drive arm must point towards the longer side of the drive linkage assembly (1.5x) 2. The notch must be at the bottom of the shaft (6 o clock) 3. The bolt head must face the bottom and the nut on top 4. The angle of the bolt and nut must be as shown (11 clock) STEP 11 Replace the bearing housing bolts once everything is in the correct orientation. Hand-tighten for the time being. page 71

72 SECTION 9 STEP 12 Place the linkage plate back onto the drive linkage assembly without fastening the bolts. LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Linkage cover plate Check that the linkage cover plate is in the correct position and that there is ample clearance for the drive arm (Section 9, Figure 13). VIEW A 9.2. Spike Module Assembly FIGURE Preparing the Spike Module assembly(ies) for installation Ramp plate M8x20 screw Spring Washer Ramp plate STEP 1 FIGURE 14 STEP 2 FIGURE 15 Trench cover M8x20 screw Spring Washer STEP 3 FIGURE 16 STEP 4 FIGURE 17 page 72

73 SECTION Attaching the drive linkage unit to the spike module LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Linkage unit Sandwich plate M12 Nut M12x25 bolt Spike module STEP 1 FIGURE 18 STEP 2 FIGURE 19 Take note of the orientation of the sandwich plate to the linkage unit before fixing them to the spike module assembly (Section 9, Figure 18). STEP 3 Using six M12x25 bolts, fix one spike module to another (Section 9, Figure 20). Bearing housing Ensure that the shafts align throughout the assembly M12 Nut M12x25 Bolt Spike Module FIGURE 20 To assist with the alignment and adjustment of the shafts, loosen (but do not remove) the bolts on all of the bearing housings. page 73

74 SECTION Bolting down the assembly to the ground LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL M12 Rawl-bolts or Chem-bolts It is crucial that the surface it s mounted on is a reasonably even surface as an uneven surface could result in an uneven binding of the spike shafts. This will result in premature failure Assembling the shaft couplings The coupler is used to connect and align the shafts together. FIGURE 21 It is essential that the coupler is assembled correctly; failing to do so will result in slipping of the spikes which is undesirable. Cap screws Top coupler Shaft Dowel pin Bottom coupler FIGURE 22. SHAFT COUPLER FIGURE 23 page 74

75 SECTION 9 LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Place the spikes into the down position (and the drive arm pointing upwards) to aid in the fitment of all the shaft couplings. Dowel pin Groove Groove in shafts Dowel pin Bottom coupler Bottom coupler STEP 1 FIGURE 24 STEP 2 FIGURE 25 Top coupler 60Nm Shaft Top coupler 60Nm Dowel pin Bottom coupler Cap screws STEP 3 FIGURE 26 STEP 4 FIGURE 27 STEP 5 Repeat this coupling process for additional spike modules. Once all shafts have been coupled, check that they move freely. Tighten Grub screws STEP 6 FIGURE 28 STEP 7 FIGURE 29 page 75

76 SECTION Proximity sensor installation LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Drive linkage end of the assembly 20mm PVC Conduit Far end of the assembly FIGURE 30 The length of the PVC conduit will be relative to the length of the spike modules and drive linkage unit combined. Ensure that a further 110mm is added to this to account for the modules and coupling (Refer to Section 9, Figure 31). Sandwich plate 20mm PVC conduit 91mm 19mm 20mm PVC conduit FIGURE 31 page 76

77 SECTION 9 LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Use an appropriate PVC adhesive to bond all conduit lengths, access elbows and couplers to one another. 20mm PVC conduit 20mm PVC conduit 37x25mm PVC Coupler Linkage Frame 37x25mm PVC Coupler STEP 2 FIGURE 32 STEP 3 FIGURE 33 PVC access elbow 20mm PVC conduit 60mm 20mm PVC conduit STEP 4 FIGURE 34 STEP 5 FIGURE 35 Please ensure that the moving mechanical parts do not rub against the conduit or cables. Threaded shaft Hex Nut Proximity coupler Threaded shaft Proximity coupler Star washer Proximity sensor bush Proximity sensor bush Star washer and Hex nut FIGURE 36. PROXIMITY SENSOR FIGURE 37. PROXIMITY SENSOR page 77

78 SECTION 9 LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Proximity coupler Threaded shaft Proximity sensor assembly Proximity sensor bush FIGURE 38. PROXIMITY SENSOR STEP 6 37x25mm PVC Coupler FIGURE 39 Drive linkage end of the assembly Far end of the assembly FIGURE 40 There should be ample cable left over on the drive linkage end, as the wiring will need to be routed up the SECTOR II at a later stage. Proximity sensor bush M8 x10mm Grub screw Proximity sensor 37x25mm PVC Coupler Proximity sensor STEP 7 FIGURE 41 STEP 8 FIGURE 42 page 78

79 SECTION 9 LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL 9.3. Re-assembling the ramp plates and linkage cover Ramp plates Ramp plates M8x20 screw Spring Washer STEP 1 FIGURE 43 STEP 2 FIGURE 44 Leave out the four M8 screws and Spring Washers on the far end of the assembly as the module end cover will be assembled later. Trench plate covers STEP 3 FIGURE 45 Take notice of the slot orientation in the trench cover plates before it is placed back into position. The spike must rest on the straight edge of the slot when it is in its upright position. M8x20 screw Spring Washer Drive linkage cover plate STEP 4 FIGURE 46 STEP 5 FIGURE 47 page 79

80 SECTION 9 LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL It is imperative that the drive linkage cover plate is placed correctly. Make sure that there is clearance for the drive arm to swing through. If this plate is assembled back-to-front the drive arm won t swing through and you will need to turn the plate around (Refer back top Section 9, Figure 13). M8x25 screw Linkage end cover STEP 6 FIGURE 48 STEP 7 FIGURE 49 M6x20 screw Module end cover STEP 8 FIGURE 50 STEP 9 FIGURE 51 M8x20 screw Spring Washer STEP 10 FIGURE 52 page 80

81 Y Y SECTION 9 LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL 9.4. Integrating the SECTOR II with the CLAWS Placing the SECTOR II into position Place the SECTOR II on top of the drive linkage unit. SECTOR II SECTOR II Drive linkage cover plate Drive linkage unit Drive linkage end cover Drive linkage frame STEP 1 FIGURE 53 STEP 2 FIGURE 54 Lift the spikes by hand to get them just under the level of the trench plate, which pushes the linkage arm back, allowing you to move the unit into its correct position; 80mm from the front edge of the Linkage Cover Plate. (Section 9, Figure 55). SECTOR II Drive linkage cover plate SECTOR II M12x60 Hex Bolt Heavy duty washer Hold down bracket Drive linkage assembly Drive linkage end cover STEP 3 FIGURE 55 STEP 4 FIGURE Fitting and leveling the SECTOR II boom pole Refer to Section 3.3 of the SECTOR II Installation manual for instructions on fitting and leveling to boom pole. page 81

82 SECTION Inserting the Con-rod LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL Con-rod SECTOR II STEP 1 FIGURE 57 STEP 2 FIGURE 58 Apply Lock-tite 243 to all the internal threads and torque both the M16x40 and M16x110 bolts to 40Nm (Steps 3 and 4) Do not place any body parts near the spikes as serious injury could occur; use the drive arm to move the spikes up and down. Output shaft plate 68mm Spacer Con-rod top M16x40 bolt Con-rod base Drive arm M16x110 bolt STEP 3 FIGURE 59 STEP 4 FIGURE 60 page 82

83 SECTION Adjusting the CLAWS spikes LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL The CLAWS spikes will raise during this procedure! Con-rod top nut Con-rod base nut STEP 1 FIGURE 61 STEP 2 FIGURE 62 Turning the Con-rod clockwise or anti-closwise will raise or lower the spikes. Con-rod STEP 3 FIGURE 63 page 83

84 SECTION 9 LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL With one person holding the barrier pole in the lowered position, adjust the spikes so that the spikes just touch the trench plate (Section 9, Figure 71). Spike Con-rod top nut Trench Plate Con-rod base nut FIGURE 64 STEP 4 FIGURE 65 To ensure correct adjustment, raise the barrier pole and check that the spikes are below the top plate (Section 9, Figures 66 and 67). Optimum Position: Spikes are below the trench plate and the boom pole is in the vertical position. Trench plate Spike VIEW A Spike Trench plate VIEW A VIEW A FIGURE 66 Optimum Position: Spikes are above the trench plate and the boom pole is in the horizontal position. VIEW A FIGURE 67 page 84

85 SECTION 9 LHS SURFACE MOUNT - OPPOSING DIRECTION OF TRAVEL 9.5. Completing the Assembly Fitting the relay enclosure and its bracket SECTOR II SECTOR II Front brace plate Relay enclosure bracket Screws Relay enclosure bracket Front brace plate STEP 1 FIGURE 68 STEP 2 FIGURE 69 SECTOR II Relay enclosure Relay enclosure bracket Front brace plate STEP 3 FIGURE 70 Route the excess wire from the proximity sensor, and wire it to the relay by referring to the wiring diagram (Section 16). Complete the installation of the SECTOR II as per its full installation manual, and proceed to Section 17 - Installation Handover page 85

86 Notes page 86

87 TRAFFIC BARRIERS DIRECT DRIVE FLUSH MOUNT INSTALLATIONS Centurion Systems (Pty) Ltd page 87

88 SECTION Product Identification PRODUCT IDENTIFICATION CLAWS Direct drive flush mount - similar direction of travel illustrated FIGURE 1. PRODUCT IDENTIFICATION 1. Boom pole 2. Spikes module assembly 3. Trench cover plate 4. Spikes 5. Drive linkage assembly 6. SECTOR II Module Frame Linkage Frame Sandwich Plate Top Coupler Bottom Coupler 8x20 Dowel Pin page 88

89 SECTION 11 TOOLS REQUIRED Short Drive Arm Long Drive Arm Linkage Drive Shaft Bearing Housing Hold Down Bracket Con-rod Assembly FLUSH MOUNT INSTALLATIONS - TOOLS REQUIRED Linkage Cover Plate Linkage End Cover Module End Cover 11. Tools Required 13mm,17mm, 19mm and 24mm Spanners Ratchet 19mm, and 24mm Sockets Allen Key Set Mallet Tape Measure Spirit Level Torque Wrench page 89 Permanent marker Spade Pick Trough Fish line 50mm hole saw Electric Drill SECTION 10

90 SECTION Introduction INTRODUCTION This document describes the basic steps to follow when installing the flush-mountable CLAWS Spikes driven directly from a SECTOR II Barrier by a push-pull linkage system. The installation described in this document is a 2.5 meter installation which utilises modules of 1.5 and 1.0 meters. The installation of the CLAWS Spikes requires a minimum of two persons Installation Configurations The flush-mountable CLAWS Spikes can be installed in four different configurations. The configuration is dependent on two factors: Orientation of installation Direction of spike impact Orientation of Installation The orientation of installation is described as the side at which the drive linkage is installed when approaching the CLAWS Spikes. In other words, when driving up to the CLAWS Spikes, in the correct direction for traffic flow, and the drive is installed on the right-hand side of the vehicle, it s deemed a right-hand installation. And when driving up to the CLAWS Spikes, in the correct direction for traffic flow, and the drive is installed on the left-hand side of the vehicle, it s deemed a left-hand installation. FIGURE 2. RHS CONFIGURATION FIGURE 3. LHS CONFIGURATION page 90

91 SECTION Spike Impact Direction INTRODUCTION The CLAWS Spikes are designed to take a much larger impact in one direction. Thus, the CLAWS Spikes can be installed to take larger or more frequent impact in one direction. In other words the spikes can be installed to face either towards oncoming traffic (similar) or face towards traffic (opposing) trying to enter from the wrong direction or lane. Direction of travel Road Levelel FIGURE 4. SPIKE IMPACT DIRECTION - SIMILAR Direction of travel Road Levelel FIGURE 5. SPIKE IMPACT DIRECTION - OPPOSING There are four types of typical installations. Refer to Section 12, Figures 2 and 3 to determine if the installation is left- or right-hand orientated. Secondly; pay attention to the spike impact direction: Similar direction of travel prevents vehicles from exiting whilst the boom pole is still down (Normal direction of traffic) Opposing direction of travel prevents vehicles entering against the flow of traffic whilst the boom pole is down Direction of normal traffic flow FIGURE 6. RHS SIMILAR DIRECTION OF TRAVEL page 91

92 SECTION 12 INTRODUCTION Direction of normal traffic flow FIGURE 7. RHS OPPOSED DIRECTION OF TRAVEL Direction of normal traffic flow FIGURE 8. LHS SIMILAR DIRECTION OF TRAVEL Direction of normal traffic flow FIGURE 9. LHS OPPOSED DIRECTION OF TRAVEL page 92

93 SECTION Configuring the Drive Linkage Assembly for Right-hand Similar Stripping the drive linkage assembly RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL 13. RHS Flush Mount - Similar Direction of Travel M8x25 screw Linkage cover plate STEP 1 FIGURE 10 STEP 2 FIGURE 11 Bearing Housing Bearing Housing Bolt Washer Linkage frame Bearing shaft assembly STEP 3 FIGURE 12 STEP 4 FIGURE 13 page 93

94 SECTION 13 RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL The unit is supplied with two drive arms, RHS and LHS (see Section 13, Figure 14). Left-hand Side Orientation Right-hand Side Orientation 68mm 77.5mm LHS Installations RHS Installations FIGURE 14 Grub Screw Bearing housing Remove Short Drive Arm STEP 5 FIGURE 15 STEP 6 FIGURE 16 Grease nipple Grease nipple Grease nipple Bearing housing Linkage frame Bearing shaft assembly STEP 7 FIGURE 17 STEP 8 FIGURE 18 The grease nipples on the bearing housings must face up (Section 13, Figures 17 and 18). Take note of the orientation of the Linkage frame, the Bearing Shaft Assembly, and the Drive linkage arm (Section 13, Figure 18). page 94

95 SECTION 13 RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Once assembled with the long drive arm, the format should look as shown in Section 13, Figure o clock 2 6 o clock VIEW A 3 4 FIGURE The drive arm must point as is shown in Section 13, Figure The notch must be at the bottom of the shaft (6 o clock) 3. The bolt head must face the bottom and the nut on top 4. The angle of the bolt and nut must be as shown (11 o clock) STEP 9 Replace the bearing housing bolts once everything is in the correct orientation. Hand-tighten for the time being. page 95

96 SECTION 13 STEP 10 Place the linkage plate back onto the drive linkage assembly without fastening the bolts. RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Linkage cover plate Check that the linkage cover plate is in the correct position and that there is ample clearance for the drive arm (Section 13, Figure 20). VIEW A FIGURE Spike Module Assembly Preparing the Spike Module assembly(ies) for installation Trench cover M8x20 screw Spring Washer STEP 1 FIGURE 21 STEP 2 FIGURE 22 page 96

97 SECTION Attaching the drive linkage unit to the spike module RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Sandwich plate Linkage unit Spike module M12x25 bolt M12 Nut STEP 1 FIGURE 23 STEP 2 FIGURE 24 Take note of the orientation of the sandwich plate to the linkage unit before fixing them to the spike module assembly (Section 13, Figure 23). STEP 3 Using six M12x25 bolts, fix one spike module to another (Section 13, Figure 25). Bearing housing Ensure that the shafts align throughout the assembly M12 Nut M12x25 Bolt Spike Module FIGURE 25 To assist with the alignment and adjustment of the shafts, loosen (but do not remove) the bolts on all of the bearing housings. page 97

98 SECTION Assembling the shaft couplings The coupler is used to connect and align the shafts together. RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL It is essential that the coupler is assembled correctly; failing to do so will result in slipping of the spikes which is undesirable. Cap screws Top coupler Shaft Dowel pin Bottom coupler FIGURE 26. SHAFT COUPLER FIGURE 27 Place the spikes into the down position (and the drive arm pointing upwards) to aid in the fitment of all the shaft couplings. Dowel pin Groove Groove in shafts Dowel pin Bottom coupler Bottom coupler STEP 1 FIGURE 28 STEP 2 FIGURE 29 Top coupler 60Nm Shaft Top coupler 60Nm Dowel pin Bottom coupler Cap screws STEP 3 FIGURE 30 STEP 4 FIGURE 31 page 98

99 SECTION 13 RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL STEP 5 Repeat this coupling process for additional spike modules. Once all shafts have been coupled, check that they move freely. Tighten Grub Screws STEP 6 FIGURE 32 STEP 7 FIGURE Proximity sensor installation Drive linkage end of the assembly 20mm PVC Conduit Far end of the assembly STEP 1 FIGURE 34 The length of the PVC conduit will be relative to the length of the spike modules combined. Ensure that a further 38mm is added to this to account for the modules and coupling (Refer to Section 13, Figure 35). page 99

100 SECTION 13 RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL 19mm 19mm 20mm PVC conduit Sandwich plate 20mm PVC conduit FIGURE 35 Use an appropriate PVC adhesive to bond all conduit lengths, access elbows and couplers to one another. 20mm PVC conduit 37x25mm PVC Coupler 20mm PVC conduit 37x25mm PVC Coupler STEP 2 FIGURE 36 STEP 3 FIGURE 37 20mm PVC conduit PVC access elbow 20mm PVC conduit 60mm STEP 4 FIGURE 38 STEP 5 FIGURE 39 Please ensure that the moving mechanical parts do not rub against the conduit or cables. page 100

101 SECTION 13 RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Threaded shaft Hex Nut Proximity coupler Threaded shaft Proximity coupler Star washer Proximity sensor bush Proximity sensor bush Star washer and Hex nut FIGURE 40. PROXIMITY SENSOR FIGURE 41. PROXIMITY SENSOR Proximity coupler Threaded shaft Proximity sensor assembly Proximity sensor bush FIGURE 42. PROXIMITY SENSOR 37x25mm PVC Coupler STEP 6 FIGURE 43 Drive linkage end of the assembly Far end of the assembly FIGURE 44 There should be ample cable left over on the drive linkage end, as the wiring will need to be routed up the SECTOR II at a later stage. page 101

102 SECTION 13 RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Proximity sensor bush M8 x10mm Grub screw Proximity sensor 37x25mm PVC Coupler Proximity sensor STEP 7 FIGURE 45 STEP 8 FIGURE Attaching the End Covers to the Assembly Attaching the Module End cover M12x25 Bolt Module End Cover M12 nut Far End of the assembly STEP 1 FIGURE 47 STEP 2 FIGURE Attaching the Linkage Unit End cover Module End Cover M12x25 Bolt Linkage Unit end of the assembly M12 nut STEP 1 FIGURE 49 STEP 2 FIGURE 50 page 102

103 SECTION 13 RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Preparing the Trench and Drainage System Dig a hole following the dimensions below. 400mm 400mm 735mm 143mm 400mm X 385mm 485mm 400mm 400mm 245mm The Value of X in a: 3m Configuration: 3 420mm 4.5m Configuration: 4 920mm 6m Configuration: 6 420mm STEP 1 FIGURE 51 Drainage pipes must be laid at one or both ends of the trench to allow water to flow either into storm water drains or into any other area away from the installation. Section 13, Figure 52 shows two recommended drainage configurations. Once complete, hold the drainage pipes in place by pouring a 100mm concrete foundation and level off. If the SECTOR II and CLAWS are to be separated, a trench for the conduit and cables will need to be dug, and the wiring harnesses will need to be extended in relation to the distance between the gearbox and SECTOR II. This must be done before any concrete is poured (Section ). Ground Level 100mm Concrete foundation Trench Drainage pipes Ground Level 100mm Concrete foundation Trench Drainage pipes STEP 2 FIGURE 52 Ensure that the drain pipes will not interfere with the structure when it is in the trench. page 103

104 SECTION Concreting the Assembly into the Trench. RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Place the assembly in the trench and level the assembly using any type of propping or jacking method. Make sure that the top of the assembly is either in line with or a little higher than the ground level and pour concrete (minimum 45MPa after 28 days) into the cavity that remains. Do not pour any concrete into the gutter of the spikes module or drive link assembly. Remaining Trench cavity Top Structure Ground level Remaining Trench cavity CONCRETE FOUNDATION 100mm STEP 3 FIGURE 53 Cavity CLAWS Flush Mount Installation Road Curb Dimension X 400mm 400mm The Value of X in a: 3m Configuration: 3 420mm 4.5m Configuration: 4 920mm 6m Configuration: 6 420mm FIGURE 54. OVERVIEW OF CIVIL LAYOUT page 104

105 SECTION 13 RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Re-assembling the trench plate and linkage covers Trench plate covers STEP 1 FIGURE 55 Take notice of the slot orientation in the trench cover plates before it is placed back into position. The spike must rest on the straight edge of the slot when it is in its upright position. Drive linkage cover plate M8x20 screw Sprign Washer STEP 2 FIGURE 56 STEP 3 FIGURE 57 It is imperative that the drive linkage cover plate is placed correctly. Make sure that there is clearance for the drive arm to swing through. If this plate is assembled back-to-front the drive arm won t swing through and you will need to turn the plate around (Refer back to Section 13, Figure 20). M8x25 screw STEP 3 FIGURE 58 page 105

106 SECTION 13 RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Integrating the SECTOR II with the CLAWS Placing the SECTOR II into position Y Y SECTOR II Ground level SECTOR II Drive linkage unit Drive linkage cover plate Drive linkage frame Drive linkage end cover STEP 1 FIGURE 59 STEP 2 FIGURE 60 Lift the spikes by hand to get them just under the level of the trench plate, which pushes the linkage arm back, allowing you to move the unit into its correct position; 110mm from the front edge of the Linkage Cover Plate. (Section 13, Figure 61). SECTOR II SECTOR II M12x60 Hex Bolt 110mm Heavy duty washer Hold down bracket Drive linkage assembly Drive linkage cover plate STEP 3 FIGURE 61 STEP 4 FIGURE Fitting and leveling the SECTOR II boom pole Refer to Section 3.3 of the SECTOR II Installation manual for instructions on fitting and leveling to boom pole. page 106

107 SECTION Inserting the Con-rod RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Con-rod SECTOR II STEP 1 FIGURE 63 STEP 2 FIGURE 64 Apply Lock-tite 243 to all the internal threads and torque the both the M16x40 and M16x110 bolts to 40Nm (Steps 3 and 4) Do not place any body parts near the spikes as serious injury could occur; use the drive arm to move the spikes up and down. M16x40 bolt Output shaft plate 68mm Spacer Con-rod top Con-rod base Drive arm M16x110 bolt STEP 3 FIGURE 65 STEP 4 FIGURE 66 page 107

108 SECTION Adjusting the CLAWS spikes RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL The CLAWS spikes will raise during this procedure! Con-rod top nut Con-rod base nut STEP 1 FIGURE 67 STEP 2 FIGURE 68 Turning the Con-rod clockwise or anti-closwise will raise or lower the spikes. Con-rod STEP 3 FIGURE 69 page 108

109 With one person holding the barrier pole in the lowered position, adjust the spikes so that the spikes just touch the trench plate (Section 13, Figure 70). Spike Trench Plate Con-rod top nut Con-rod base nut FIGURE 70 STEP 4 FIGURE 71 To ensure correct adjustment, raise the barrier pole and check that the spikes are below the top plate (Section 13, Figures 72 and 73). Optimum Position: Spikes are below the trench plate and the boom pole is in the vertical position. Trench plate Spike Ground Level VIEW A VIEW A FIGURE 72 Optimum Position: Spikes are above the trench plate and the boom pole is in the horizontal position. Spike Trench plate Ground Level VIEW A VIEW A FIGURE 73 page 109

110 SECTION 13 RHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Completing the Assembly Fitting the relay enclosure and its bracket SECTOR II SECTOR II Front brace plate Relay enclosure bracket Screws Relay enclosure bracket Front brace plate STEP 1 FIGURE 74 STEP 2 FIGURE 75 SECTOR II Relay enclosure Relay enclosure bracket Front brace plate STEP 3 FIGURE 76 Route the excess wire from the proximity sensor, and wire it to the relay by referring to the wiring diagram (Section 17). Complete the installation of the SECTOR II as per its full installation manual, and proceed to Section 18 - Installation Handover page 110

111 SECTION Configuring the Drive Linkage Assembly for Right-hand Opposing Stripping the drive linkage assembly RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL 14. RHS Flush Mount - Opposing Direction of Travel M8x25 screw Linkage cover plate STEP 1 FIGURE 1 STEP 2 FIGURE 2 Bearing Housing Washer Bearing Housing Bolt Linkage frame Bearing shaft assembly STEP 3 FIGURE 3 STEP 4 FIGURE 4 page 111

112 SECTION 14 RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL The unit is supplied with two drive arms, LHS and RHS (see Section 14, Figure 5). Left-hand Side Orientation Right-hand Side Orientation 68mm 77.5mm LHS Installations RHS Installations FIGURE 5 Grub Screw Bearing housing Remove Short Drive Arm STEP 5 FIGURE 6 STEP 6 FIGURE 7 Grease nipple Grease nipple Grease nipple Bearing housing Bearing shaft assembly Linkage frame STEP 7 FIGURE 8 STEP 8 FIGURE 9 The grease nipples on the bearing housings must face up (Section 14, Figures 8 and 9). Take note of the orientation of the Linkage frame, the Bearing Shaft Assembly, and the Drive linkage arm (Section 14, Figure 9). page 112

113 SECTION 14 RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Once assembled with the long drive arm, the format should look as shown in Section 14, Figure o clock 2 6 o clock VIEW A 3 4 FIGURE The drive arm must point as is shown in Section 14, Figure The notch must be at the bottom of the shaft (6 o clock) 3. The bolt head must face the bottom and the nut on top 4. The angle of the bolt and nut must be as shown (1 o clock) STEP 9 Replace the bearing housing bolts once everything is in the correct orientation. Hand-tighten for the time being. page 113

114 SECTION 14 STEP 10 Place the linkage plate back onto the drive linkage assembly without fastening the bolts. RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Linkage cover plate Check that the linkage cover plate is in the correct position and that there is ample clearance for the drive arm (Section 14, Figure 11). VIEW A FIGURE Spike Module Assembly Preparing the Spike Module assembly(ies) for installation Trench cover M8x20 screw Spring Washer STEP 1 FIGURE 12 STEP 2 FIGURE 13 page 114

115 SECTION Attaching the drive linkage unit to the spike module RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Sandwich plate Linkage Unit Spike module M12x25 bolt M12 Nut STEP 1 FIGURE 14 STEP 2 FIGURE 15 Take note of the orientation of the sandwich plate to the linkage unit before fixing them to the spike module assembly (Section 14, Figure 14). STEP 3 Using six M12x25 bolts, fix one spike module to another (Section 14, Figure 16). Bearing housing Ensure that the shafts align throughout the assembly M12x25 Bolt M12 Nut Spike Module FIGURE 16 To assist with the alignment and adjustment of the shafts, loosen (but do not remove) the bolts on all of the bearing housings. page 115

116 SECTION Assembling the shaft couplings The coupler is used to connect and align the shafts together. RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL It is essential that the coupler is assembled correctly; failing to do so will result in slipping of the spikes which is undesirable. Cap screws Top coupler Shaft Dowel pin Bottom coupler FIGURE 17. SHAFT COUPLER FIGURE 18 Place the spikes into the down position (and the drive arm pointing upwards) to aid in the fitment of all the shaft couplings. Dowel pin Groove Groove in shafts Dowel pin Bottom coupler Bottom coupler STEP 1 FIGURE 19 STEP 2 FIGURE 20 Top coupler 60Nm Shaft Top coupler 60Nm Dowel pin Bottom coupler Cap screws STEP 3 FIGURE 21 STEP 4 FIGURE 22 page 116

117 SECTION 14 RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL STEP 5 Repeat this coupling process for additional spike modules. Once all shafts have been coupled, check that they move freely. Tighten Grub Screws STEP 6 FIGURE 23 STEP 7 FIGURE Proximity sensor installation Drive linkage end of the assembly 20mm PVC Conduit Far end of the assembly STEP 1 FIGURE 25 The length of the PVC conduit will be relative to the length of the spike modules combined. Ensure that a further 38mm is added to this to account for the modules and coupling (Refer to Section 14, Figure 26). page 117

118 SECTION 14 RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL 20mm PVC conduit 19mm Sandwich plate 19mm 20mm PVC conduit FIGURE 26 Use an appropriate PVC adhesive to bond all conduit lengths, access elbows and couplers to one another. 20mm PVC conduit 37x25mm PVC Coupler 20mm PVC conduit 37x25mm PVC Coupler STEP 2 FIGURE 27 STEP 3 FIGURE 28 PVC access elbow 20mm PVC conduit 20mm PVC conduit 60mm STEP 4 FIGURE 29 STEP 5 FIGURE 30 Please ensure that the moving mechanical parts do not rub against the conduit or cables. page 118

119 SECTION 14 RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Threaded shaft Hex Nut Proximity coupler Threaded shaft Proximity coupler Star washer Proximity sensor bush Proximity sensor bush Star washer and Hex nut FIGURE 31. PROXIMITY SENSOR FIGURE 32. PROXIMITY SENSOR Proximity coupler Threaded shaft Proximity sensor assembly Proximity sensor bush 37x25mm PVC Coupler FIGURE 33. PROXIMITY SENSOR STEP 6 FIGURE 34 Drive linkage end of the assembly Far end of the assembly FIGURE 35 There should be ample cable left over on the drive linkage end, as the wiring will need to be routed up the SECTOR II at a later stage. page 119

120 SECTION 14 RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Proximity sensor bush M8 x10mm Grub screw Proximity sensor 37x25mm PVC Coupler Proximity sensor STEP 7 FIGURE 36 STEP 8 FIGURE Attaching the End Covers to the Assembly Attaching the Module End cover M12x25 Bolt Module End Cover M12 nut Far End of the assembly STEP 1 FIGURE 38 STEP 2 FIGURE Attaching the Linkage Unit End cover Module End Cover M12 nut Linkage Unit end of the assembly M12x25 Bolt STEP 1 FIGURE 40 STEP 2 FIGURE 41 page 120

121 SECTION 14 RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Preparing the Trench and Drainage System Dig a hole following the dimensions below. 400mm 400mm 735mm 143mm 400mm X 385mm 485mm 400mm 400mm 245mm The Value of X in a: 3m Configuration: 3 420mm 4.5m Configuration: 4 920mm 6m Configuration: 6 420mm STEP 1 FIGURE 42 Drainage pipes must be laid at one or both ends of the trench to allow water to flow either into storm water drains or into any other area away from the installation. Section 14, Figure 43 shows two recommended drainage configurations. Once complete, hold the drainage pipes in place by pouring a 100mm concrete foundation and level off. If the SECTOR II and CLAWS are to be separated, a trench for the conduit and cables will need to be dug, and the wiring harnesses will need to be extended in relation to the distance between the gearbox and SECTOR II. This must be done before any concrete is poured (Section ). Ground Level 100mm Concrete foundation Trench Drainage pipes Ground Level 100mm Concrete foundation Trench Drainage pipes STEP 2 FIGURE 43 Ensure that the drain pipes will not interfere with the structure when it is in the trench. page 121

122 SECTION Concreting the Assembly into the Trench. RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Place the assembly in the trench and level the assembly using any type of propping or jacking method. Make sure that the top of the assembly is either in line with or a little higher than the ground level and pour concrete (minimum 45MPa after 28 days) into the cavity that remains. Do not pour any concrete into the gutter of the spikes module or drive link assembly. Top Structure Remaining Trench cavity Remaining Trench cavity Ground level 100mm CONCRETE FOUNDATION STEP 3 FIGURE 44 Cavity CLAWS Flush Mount Installation Road Curb Dimension X 400mm 400mm The Value of X in a: 3m Configuration: 3 420mm 4.5m Configuration: 4 920mm 6m Configuration: 6 420mm FIGURE 45. OVERVIEW OF CIVIL LAYOUT page 122

123 SECTION 14 RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Re-assembling the trench plate and linkage covers Trench plate covers STEP 1 FIGURE 46 Take notice of the slot orientation in the trench cover plates before it is placed back into position. The spike must rest on the straight edge of the slot when it is in its upright position. Drive linkage cover plate M8x20 screw Spring Washer STEP 2 FIGURE 47 STEP 3 FIGURE 48 It is imperative that the drive linkage cover plate is placed correctly. Make sure that there is clearance for the drive arm to swing through. If this plate is assembled back-to-front the drive arm won t swing through and you will need to turn the plate around (Refer back to Section 14, Figure 11). M8x25 screw STEP 3 FIGURE 49 page 123

124 SECTION 14 RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Integrating the SECTOR II with the CLAWS Placing the SECTOR II into position Y Y SECTOR II Ground level SECTOR II Drive linkage unit Drive linkage cover plate Drive linkage frame Drive linkage end cover STEP 1 FIGURE 50 STEP 2 FIGURE 51 Lift the spikes by hand to get them just under the level of the trench plate, which pushes the linkage arm back, allowing you to move the unit into its correct position; 20mm from the front edge of the Linkage Cover Plate. (Section 14, Figure 52). SECTOR II SECTOR II Drive linkage cover plate M12x60 Hex Bolt Heavy duty washer 20mm Hold down bracket Fitting and leveling the SECTOR II boom pole Drive linkage assembly STEP 3 FIGURE 52 STEP 4 FIGURE 53 Refer to Section 3.3 of the SECTOR II Installation manual for instructions on fitting and leveling to boom pole. page 124

125 SECTION Inserting the Con-rod RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Con-rod SECTOR II STEP 1 FIGURE 54 STEP 2 FIGURE 55 Apply Lock-tite 243 to all the internal threads and torque both the M16x40 and M16x110 bolts to 40Nm (Steps 3 and 4) Do not place any body parts near the spikes as serious injury could occur; use the drive arm to move the spikes up and down. M16x40 bolt Output shaft plate 68mm Spacer Con-rod top Con-rod base Drive arm M16x110 bolt STEP 3 FIGURE 56 STEP 4 FIGURE 57 page 125

126 SECTION Adjusting the CLAWS spikes RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL The CLAWS spikes will raise during this procedure! Con-rod top nut Con-rod base nut STEP 1 FIGURE 58 STEP 2 FIGURE 59 Turning the Con-rod clockwise or anti-closwise will raise or lower the spikes. Con-rod STEP 3 FIGURE 60 page 126

127 SECTION 14 RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL With one person holding the barrier pole in the lowered position, adjust the spikes so that the spikes just touch the trench plate (Section 14, Figure 61). Spike Trench Plate Con-rod top nut Con-rod base nut FIGURE 61 STEP 4 FIGURE 62 To ensure correct adjustment, raise the barrier pole and check that the spikes are below the top plate (Section 14, Figures 63 and 64). Optimum Position: Spikes are below the trench plate and the boom pole is in the vertical position. Spike Trench plate Ground Level VIEW A FIGURE 63 Optimum Position: Spikes are above the trench plate and the boom pole is in the horizontal position. Spike Trench plate Ground Level VIEW A VIEW A VIEW A FIGURE 64 page 127

128 SECTION 14 RHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Completing the Assembly Fitting the relay enclosure and its bracket SECTOR II SECTOR II Front brace plate Relay enclosure bracket Screws Relay enclosure bracket Front brace plate STEP 1 FIGURE 65 STEP 2 FIGURE 66 SECTOR II Relay enclosure Relay enclosure bracket Front brace plate STEP 3 FIGURE 67 Route the excess wire from the proximity sensor, and wire it to the relay by referring to the wiring diagram (Section 17). Complete the installation of the SECTOR II as per its full installation manual, and proceed to Section 18 - Installation Handover page 128

129 SECTION Configuring the Drive Linkage Assembly for Right-hand Similar Stripping the drive linkage assembly LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL 15. LHS Flush Mount - Similar Direction of Travel M8x25 screw Linkage cover plate STEP 1 FIGURE 1 STEP 2 FIGURE 2 Bearing Housing Washer Bearing Housing Bolt Bearing shaft assembly Linkage frame STEP 3 FIGURE 3 STEP 4 FIGURE 4 page 129

130 SECTION 15 LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL The unit is supplied with two drive arms, LHS and RHS (see Section 15, Figure 5). Left-hand Side Orientation Right-hand Side Orientation 68mm 77.5mm LHS Installations RHS Installations FIGURE 5 Grub Screw Bearing housing Remove Long Drive Arm STEP 5 FIGURE 6 STEP 6 FIGURE 7 Grease nipple Grease nipple Grease nipple Bearing housing Linkage frame Bearing shaft assembly STEP 7 FIGURE 8 STEP 8 FIGURE 9 The grease nipples on the bearing housings must face up (Section 15, Figures 8 and 9). Take note of the orientation of the Linkage frame, the Bearing Shaft Assembly, and the Drive linkage arm (Section 15, Figure 9). page 130

131 SECTION 15 LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Once assembled with the short drive arm, the format should look as shown in Section 15, Figure o clock 2 6 o clock VIEW A 3 4 FIGURE The drive arm must point as is shown in Section 15, Figure The notch must be at the bottom of the shaft (6 o clock) 3. The bolt head must face the bottom and the nut on top 4. The angle of the bolt and nut must be as shown (1 o clock) STEP 9 Replace the bearing housing bolts once everything is in the correct orientation. Hand-tighten for the time being. page 131

132 SECTION 15 STEP 10 Place the linkage plate back onto the drive linkage assembly without fastening the bolts. LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Linkage cover plate Check that the linkage cover plate is in the correct position and that there is ample clearance for the drive arm (Section 15, Figure 11). VIEW A FIGURE Spike Module Assembly Preparing the Spike Module assembly(ies) for installation Trench cover M8x20 screw Spring Washer STEP 1 FIGURE 12 STEP 2 FIGURE 13 page 132

133 SECTION Attaching the drive linkage unit to the spike module LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Linkage Unit Sandwich plate Spike module M12x25 bolt M12 Nut STEP 1 FIGURE 14 STEP 2 FIGURE 15 Take note of the orientation of the sandwich plate to the linkage unit before fixing them to the spike module assembly (Section 15, Figure 14). STEP 3 Using six M12x25 bolts, fix one spike module to another (Section 15, Figure 16). Bearing housing Ensure that the shafts align throughout the assembly M12 Nut M12x25 Bolt Spike Module FIGURE 16 To assist with the alignment and adjustment of the shafts, loosen (but do not remove) the bolts on all of the bearing housings. page 133

134 SECTION Assembling the shaft couplings The coupler is used to connect and align the shafts together. LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL It is essential that the coupler is assembled correctly; failing to do so will result in slipping of the spikes which is undesirable. Cap screws Top coupler Shaft Dowel pin Bottom coupler FIGURE 17. SHAFT COUPLER FIGURE 18 Place the spikes into the down position (and the drive arm pointing upwards) to aid in the fitment of all the shaft couplings. Dowel pin Groove Groove in shafts Dowel pin Bottom coupler Bottom coupler STEP 1 FIGURE 19 STEP 2 FIGURE 20 Top coupler 60Nm Shaft Top coupler 60Nm Dowel pin Bottom coupler Cap screws STEP 3 FIGURE 21 STEP 4 FIGURE 22 page 134

135 SECTION 15 LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL STEP 5 Repeat this coupling process for additional spike modules. Once all shafts have been coupled, check that they move freely. Tighten Grub Screws STEP 6 FIGURE 23 STEP 7 FIGURE Proximity sensor installation Drive linkage end of the assembly 20mm PVC Conduit Far end of the assembly STEP 1 FIGURE 25 The length of the PVC conduit will be relative to the length of the spike modules combined. Ensure that a further 38mm is added to this to account for the modules and coupling (Refer to Section 15, Figure 26). page 135

136 SECTION 15 LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL 19mm 19mm 20mm PVC conduit Sandwich plate 20mm PVC conduit FIGURE 26 Use an appropriate PVC adhesive to bond all conduit lengths, access elbows and couplers to one another. 20mm PVC conduit 37x25mm PVC Coupler 20mm PVC conduit 37x25mm PVC Coupler STEP 2 FIGURE 27 STEP 3 FIGURE 28 20mm PVC conduit PVC access elbow 20mm PVC conduit 60mm STEP 4 FIGURE 29 STEP 5 FIGURE 30 Please ensure that the moving mechanical parts do not rub against the conduit or cables. page 136

137 SECTION 15 LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Threaded shaft Hex Nut Proximity coupler Threaded shaft Proximity coupler Star washer Proximity sensor bush Proximity sensor bush Star washer and Hex nut FIGURE 31. PROXIMITY SENSOR FIGURE 32. PROXIMITY SENSOR Proximity coupler Threaded shaft Proximity sensor assembly Proximity sensor bush 37x25mm PVC Coupler FIGURE 33. PROXIMITY SENSOR STEP 6 FIGURE 34 Drive linkage end of the assembly Far end of the assembly FIGURE 35 There should be ample cable left over on the drive linkage end, as the wiring will need to be routed up the SECTOR II at a later stage. page 137

138 SECTION 15 LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Proximity sensor bush M8 x10mm Grub screw Proximity sensor 37x25mm PVC Coupler Proximity sensor STEP 7 FIGURE 36 STEP 8 FIGURE Attaching the End Covers to the Assembly Attaching the Module End cover M12x25 Bolt Module End Cover M12 nut Far End of the assembly STEP 1 FIGURE 38 STEP 2 FIGURE Attaching the Linkage Unit End cover Module End Cover M12x25 Bolt Linkage Unit end of the assembly M12 nut STEP 1 FIGURE 40 STEP 2 FIGURE 41 page 138

139 SECTION 15 LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Preparing the Trench and Drainage System Dig a hole following the dimensions below. 400mm 400mm 735mm 143mm 485mm 385mm X 400mm 400mm 400mm 245mm The Value of X in a: 3m Configuration: 3 420mm 4.5m Configuration: 4 920mm 6m Configuration: 6 420mm STEP 1 FIGURE 42 Drainage pipes must be laid at one or both ends of the trench to allow water to flow either into storm water drains or into any other area away from the installation. Section 15, Figure 43 shows two recommended drainage configurations. Once complete, hold the drainage pipes in place by pouring a 100mm concrete foundation and level off. If the SECTOR II and CLAWS are to be separated, a trench for the conduit and cables will need to be dug, and the wiring harnesses will need to be extended in relation to the distance between the gearbox and SECTOR II. This must be done before any concrete is poured (Section ). Ground Level 100mm Concrete foundation Trench Drainage pipes Ground Level 100mm Concrete foundation Trench Drainage pipes STEP 2 FIGURE 43 Ensure that the drain pipes will not interfere with the structure when it is in the trench. page 139

140 SECTION Concreting the Assembly into the Trench. LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Place the assembly in the trench and level the assembly using any type of propping or jacking method. Make sure that the top of the assembly is either in line with or a little higher than the ground level and pour concrete (minimum 45MPa after 28 days) into the cavity that remains. Do not pour any concrete into the gutter of the spikes module or drive link assembly. Top Structure Remaining Trench cavity Remaining Trench cavity Ground level 100mm CONCRETE FOUNDATION STEP 3 FIGURE 44 Cavity CLAWS Flush Mount Installation C Road Curb R Dimension X 400mm 400mm The Value of X in a: 3m Configuration: 3 420mm 4.5m Configuration: 4 920mm 6m Configuration: 6 420mm FIGURE 45. OVERVIEW OF CIVIL LAYOUT page 140

141 SECTION 15 LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Re-assembling the trench plate and linkage covers Trench plate covers STEP 1 FIGURE 46 Take notice of the slot orientation in the trench cover plates before it is placed back into position. The spike must rest on the straight edge of the slot when it is in its upright position. Drive linkage cover plate M8x20 screw Spring Washer STEP 2 FIGURE 47 STEP 3 FIGURE 48 It is imperative that the drive linkage cover plate is placed correctly. Make sure that there is clearance for the drive arm to swing through. If this plate is assembled back-to-front the drive arm won t swing through and you will need to turn the plate around (Refer back to Section 15, Figure 11). M8x25 screw STEP 3 FIGURE 49 page 141

142 Y Y SECTION 15 LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Integrating the SECTOR II with the CLAWS Placing the SECTOR II into position SECTOR II Ground level SECTOR II Drive linkage unit Drive linkage end cover Drive linkage cover plate Drive linkage frame STEP 1 FIGURE 50 STEP 2 FIGURE 51 Lift the spikes by hand to get them just under the level of the trench plate, which pushes the linkage arm back, allowing you to move the unit into its correct position; 110mm from the front edge of the Linkage Cover Plate. (Section 15, Figure 52). SECTOR II SECTOR II M12x60 Hex Bolt 110mm Heavy duty washer Hold down bracket Drive linkage assembly Drive linkage cover plate STEP 3 FIGURE 52 STEP 4 FIGURE 53 page 142

143 SECTION Fitting and leveling the SECTOR II boom pole LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Refer to Section 3.3 of the SECTOR II Installation manual for instructions on fitting and leveling to boom pole Inserting the Con-rod SECTOR II Con-rod STEP 1 FIGURE 54 STEP 2 FIGURE 55 Apply Lock-tite 243 to all the internal threads and torque both the M16x40 and M16x110 bolts to 40Nm (Steps 3 and 4) Do not place any body parts near the spikes as serious injury could occur; use the drive arm to move the spikes up and down. M16x40 bolt Output shaft plate 68mm Spacer Con-rod top Con-rod base Drive arm M16x110 bolt STEP 3 FIGURE 56 STEP 4 FIGURE 57 page 143

144 SECTION Adjusting the CLAWS spikes LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL The CLAWS spikes will raise during this procedure! Con-rod top nut Con-rod base nut STEP 1 FIGURE 58 STEP 2 FIGURE 59 Turning the Con-rod clockwise or anti-closwise will raise or lower the spikes. Con-rod STEP 3 FIGURE 60 page 144

145 SECTION 15 LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL With one person holding the barrier pole in the lowered position, adjust the spikes so that the spikes just touch the trench plate (Section 15, Figure 61). Spike Trench Plate Con-rod top nut Con-rod base nut FIGURE 61 STEP 4 FIGURE 62 To ensure correct adjustment, raise the barrier pole and check that the spikes are below the top plate (Section 15, Figures 62 and 63). Optimum Position: Spikes are below the trench plate and the boom pole is in the vertical position. Trench plate Spike Ground Level VIEW A FIGURE 63 Optimum Position: Spikes are above the trench plate and the boom pole is in the horizontal position. Spike Trench plate Ground Level VIEW A VIEW A VIEW A FIGURE 64 page 145

146 SECTION Completing the Assembly LHS FLUSH MOUNT - SIMILAR DIRECTION OF TRAVEL Fitting the relay enclosure and its bracket SECTOR II SECTOR II Front brace plate Relay enclosure bracket Screws Relay enclosure bracket Front brace plate STEP 1 FIGURE 65 STEP 2 FIGURE 66 SECTOR II Relay enclosure Relay enclosure bracket Front brace plate STEP 3 FIGURE 66 Route the excess wire from the proximity sensor, and wire it to the relay by referring to the wiring diagram (Section 17). Complete the installation of the SECTOR II as per its full installation manual, and proceed to Section 18 - Installation Handover page 146

147 SECTION Configuring the Drive Linkage Assembly for Right-hand Opposing Stripping the drive linkage assembly LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL 16. LHS Flush Mount - Opposing Direction of Travel M8x25 screw Linkage cover plate STEP 1 FIGURE 1 STEP 2 FIGURE 2 Bearing Housing Washer Bearing Housing Bolt Linkage frame Bearing shaft assembly STEP 3 FIGURE 3 STEP 4 FIGURE 4 page 147

148 SECTION 16 LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL The unit is supplied with two drive arms, LHS and RHS (see Section 16, Figure 5). Left-hand Side Orientation Right-hand Side Orientation 68mm 77.5mm LHS Installations RHS Installations FIGURE 5 Grub Screw Bearing housing Remove Long Drive Arm STEP 5 FIGURE 6 STEP 6 FIGURE 7 Grease nipple Grease nipple Grease nipple Bearing housing Bearing shaft assembly Linkage frame STEP 7 FIGURE 8 STEP 8 FIGURE 9 The grease nipples on the bearing housings must face up (Section 16, Figures 8 and 9). Take note of the orientation of the Linkage frame, the Bearing Shaft Assembly, and the Drive linkage arm (Section 16, Figure 9). page 148

149 SECTION 16 LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Once assembled with the short drive arm, the format should look as shown in Section 16, Figure o clock 2 VIEW A 6 o clock 3 4 FIGURE The drive arm must point as is shown in Section 16, Figure The notch must be at the bottom of the shaft (6 o clock) 3. The bolt head must face the bottom and the nut on top 4. The angle of the bolt and nut must be as shown (11 o clock) STEP 9 Replace the bearing housing bolts once everything is in the correct orientation. Hand-tighten for the time being. page 149

150 SECTION 16 STEP 10 Place the linkage plate back onto the drive linkage assembly withouth fastening the bolts. LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Linkage cover plate Check that the linkage cover plate is in the correct position and that there is ample clearance for the drive arm (Section 16, Figure 11). VIEW A FIGURE Spike Module Assembly Preparing the Spike Module assembly(ies) for installation Trench cover M8x20 screw Spring Washer STEP 1 FIGURE 12 STEP 2 FIGURE 13 page 150

151 SECTION Attaching the drive linkage unit to the spike module LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Linkage Unit Sandwich plate Spike module M12x25 bolt M12 Nut STEP 1 FIGURE 14 STEP 2 FIGURE 15 Take note of the orientation of the sandwich plate to the linkage unit before fixing them to the spike module assembly (Section 16, Figure 14). STEP 3 Using six M12x25 bolts, fix one spike module to another (Section 16, Figure 16). Bearing housing Ensure that the shafts align throughout the assembly M12x25 Bolt M12 Nut Spike Module FIGURE 16 To assist with the alignment and adjustment of the shafts, loosen (but do not remove) the bolts on all of the bearing housings. page 151

152 SECTION Assembling the shaft couplings The coupler is used to connect and align the shafts together. LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL It is essential that the coupler is assembled correctly; failing to do so will result in slipping of the spikes which is undesirable. Cap screws Top coupler Shaft Dowel pin Bottom coupler FIGURE 17. SHAFT COUPLER FIGURE 18 Place the spikes into the down position (and the drive arm pointing upwards) to aid in the fitment of all the shaft couplings. Dowel pin Groove Groove in shafts Dowel pin Bottom coupler Bottom coupler STEP 1 FIGURE 19 STEP 2 FIGURE 20 Top coupler 60Nm Shaft Top coupler 60Nm Dowel pin Bottom coupler Cap screws STEP 3 FIGURE 21 STEP 4 FIGURE 22 page 152

153 SECTION 16 LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL STEP 5 Repeat this coupling process for additional spike modules. Once all shafts have been coupled, check that they move freely. Tighten Grub Screws STEP 6 FIGURE 23 STEP 7 FIGURE Proximity sensor installation Drive linkage end of the assembly 20mm PVC Conduit Far end of the assembly STEP 1 FIGURE 25 The length of the PVC conduit will be relative to the length of the spike modules combined. Ensure that a further 38mm is added to this to account for the modules and coupling (Refer to Section 16, Figure 26). page 153

154 SECTION 16 LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL 20mm PVC conduit 19mm Sandwich plate 19mm 20mm PVC conduit FIGURE 26 Use an appropriate PVC adhesive to bond all conduit lengths, access elbows and couplers to one another. 20mm PVC conduit 20mm PVC conduit 37x25mm PVC Coupler 37x25mm PVC Coupler STEP 2 FIGURE 27 STEP 3 FIGURE 28 PVC access elbow 20mm PVC conduit 20mm PVC conduit 60mm STEP 4 FIGURE 29 STEP 5 FIGURE 30 Please ensure that the moving mechanical parts do not rub against the conduit or cables. page 154

155 SECTION 16 LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Threaded shaft Hex Nut Proximity coupler Threaded shaft Proximity coupler Star washer Proximity sensor bush Proximity sensor bush Star washer and Hex nut FIGURE 31. PROXIMITY SENSOR FIGURE 32. PROXIMITY SENSOR Proximity coupler Threaded shaft Proximity sensor assembly Proximity sensor bush FIGURE 33. PROXIMITY SENSOR 37x25mm PVC Coupler STEP 6 FIGURE 34 Drive linkage end of the assembly Far end of the assembly FIGURE 35 There should be ample cable left over on the drive linkage end, as the wiring will need to be routed up the SECTOR II at a later stage. page 155

156 SECTION 16 LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Proximity sensor bush M8 x10mm Grub screw Proximity sensor 37x25mm PVC Coupler Proximity sensor STEP 7 FIGURE 36 STEP 8 FIGURE Attaching the End Covers to the Assembly Attaching the Module End cover M12x25 Bolt Module End Cover M12 nut Far End of the assembly STEP 1 FIGURE 38 STEP 2 FIGURE Attaching the Linkage Unit End cover Module End Cover M12 nut Linkage Unit end of the assembly M12x25 Bolt STEP 1 FIGURE 40 STEP 2 FIGURE 41 page 156

157 SECTION 16 LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Preparing the Trench and Drainage System Dig a hole following the dimensions below. 400mm 400mm 735mm 143mm 485mm 385mm X 400mm 400mm 400mm 245mm The Value of X in a: 3m Configuration: 3 420mm 4.5m Configuration: 4 920mm 6m Configuration: 6 420mm STEP 1 FIGURE 42 Drainage pipes must be laid at one or both ends of the trench to allow water to flow either into storm water drains or into any other area away from the installation. Section 16, Figure 43 shows two recommended drainage configurations. Once complete, hold the drainage pipes in place by pouring a 100mm concrete foundation and level off. If the SECTOR II and CLAWS are to be separated, a trench for the conduit and cables will need to be dug, and the wiring harnesses will need to be extended in relation to the distance between the gearbox and SECTOR II. This must be done before any concrete is poured (Section ). Ground Level 100mm Concrete foundation Trench Drainage pipes Ground Level 100mm Concrete foundation Trench Drainage pipes STEP 2 FIGURE 43 Ensure that the drain pipes will not interfere with the structure when it is in the trench. page 157

158 SECTION Concreting the Assembly into the Trench. LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Place the assembly in the trench and level the assembly using any type of propping or jacking method. Make sure that the top of the assembly is either in line with or a little higher than the ground level and pour concrete (minimum 45MPa after 28 days) into the cavity that remains. Do not pour any concrete into the gutter of the spikes module or drive link assembly. Top Structure Remaining Trench cavity Remaining Trench cavity Ground level 100mm CONCRETE FOUNDATION STEP 3 FIGURE 44 Cavity CLAWS Flush Mount Installation Road Curb Dimension X 400mm 400mm The Value of X in a: 3m Configuration: 3 420mm 4.5m Configuration: 4 920mm 6m Configuration: 6 420mm FIGURE 45. OVERVIEW OF CIVIL LAYOUT page 158

159 SECTION 16 LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Re-assembling the trench plate and linkage covers Trench plate covers STEP 1 FIGURE 46 Take notice of the slot orientation in the trench cover plates before it is placed back into position. The spike must rest on the straight edge of the slot when it is in its upright position. Drive linkage cover plate M8x20 screw Spring Washer STEP 2 FIGURE 47 STEP 3 FIGURE 48 It is imperative that the drive linkage cover plate is placed correctly. Make sure that there is clearance for the drive arm to swing through. If this plate is assembled back-to-front the drive arm won t swing through and you will need to turn the plate around (Refer back to Section 16, Figure 11). M8x25 screw STEP 3 FIGURE 49 page 159

160 Y Y SECTION 16 LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Integrating the SECTOR II with the CLAWS Placing the SECTOR II into position SECTOR II Ground level SECTOR II Drive linkage unit Drive linkage cover plate Drive linkage end cover Drive linkage frame STEP 1 FIGURE 50 STEP 2 FIGURE 51 Lift the spikes by hand to get them just under the level of the trench plate, which pushes the linkage arm back, allowing you to move the unit into its correct position; 20mm from the front edge of the Linkage Cover Plate. (Section 16, Figure 52). SECTOR II SECTOR II Drive linkage cover plate M12x60 Hex Bolt Heavy duty washer 20mm Hold down bracket Drive linkage assembly STEP 3 FIGURE 52 STEP 4 FIGURE 53 page 160

161 SECTION Fitting and leveling the SECTOR II boom pole LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL Refer to Section 3.3 of the SECTOR II Installation manual for instructions on fitting and leveling to boom pole Inserting the Con-rod SECTOR II Con-rod STEP 1 FIGURE 54 STEP 2 FIGURE 55 Apply Lock-tite 243 to all the internal threads and torque both the M16x40 and M16x110 bolts to 40Nm (Steps 3 and 4) Do not place any body parts near the spikes as serious injury could occur; use the drive arm to move the spikes up and down. M16x40 bolt Output shaft plate 68mm Spacer Con-rod top Con-rod base Drive arm M16x110 bolt STEP 3 FIGURE 56 STEP 4 FIGURE 57 page 161

162 SECTION Adjusting the CLAWS spikes LHS FLUSH MOUNT - OPPOSING DIRECTION OF TRAVEL The CLAWS spikes will raise during this procedure! Con-rod top nut Con-rod base nut STEP 1 FIGURE 58 STEP 2 FIGURE 59 Turning the Con-rod clockwise or anti-closwise will raise or lower the spikes. Con-rod STEP 3 FIGURE 60 page 162

SOLAR PANEL ACCESSORY. Solar Panel Mounting Bracket installation manual. Solar Panel Mounting Bracket

SOLAR PANEL ACCESSORY. Solar Panel Mounting Bracket installation manual. Solar Panel Mounting Bracket SOLAR PANEL ACCESSORY Solar Panel Mounting Bracket installation manual Solar Panel Mounting Bracket Company Profile 1986 1990 1995 1999 Centurion Systems today In-house R & D development team Manufacture

More information

MTS-SP100. RENOGY Pole Mount System E Philadelphia St, Ontario, CA Version: 1.2

MTS-SP100. RENOGY Pole Mount System E Philadelphia St, Ontario, CA Version: 1.2 MTS-SP100 RENOGY Pole Mount System 2775 E Philadelphia St, Ontario, CA 91761 1-800-330-8678 1 Version: 1.2 Important Safety Instructions Please save these instructions. This manual contains important safety,

More information

aluminium profile system

aluminium profile system aluminium profile system 63 AME System aluminium profiles overview series profiles introduction 80x80 x80 x80/180 x Aluminium profiles are provided with longitudinal grooves which can be used in conjunction

More information

Depending on the size you ordered you will have either 5 Foot sections which will build the 10 Foot frame or 6 Foot sections which will build the 12

Depending on the size you ordered you will have either 5 Foot sections which will build the 10 Foot frame or 6 Foot sections which will build the 12 XL Quilting Frame 1 Depending on the size you ordered you will have either 5 Foot sections which will build the 10 Foot frame or 6 Foot sections which will build the 12 Foot frame Printed 2 June 2014 Updated

More information

THIS KIT INCLUDES: 8 M8-1.25X40MM BOLTS WITH WASHERS 8 M8-1.25X30MM BOLTS WITH WASHERS RIGHT AND LEFT HINGE

THIS KIT INCLUDES: 8 M8-1.25X40MM BOLTS WITH WASHERS 8 M8-1.25X30MM BOLTS WITH WASHERS RIGHT AND LEFT HINGE Sal es@lambodoorscanada. com 2407A Kal adarave,ottawa,on K1V 8B9 THIS KIT INCLUDES: 8 M8-1.25X40MM BOLTS WITH WASHERS 8 M8-1.25X30MM BOLTS WITH WASHERS RIGHT AND LEFT HINGE 2 SHOCKS 565 PSI 2 SHOULDER

More information

Power Train Lift Max. Capacity: 1,250 lbs.

Power Train Lift Max. Capacity: 1,250 lbs. 655 EISENHOWER DRIVE OWATONNA, MN 55060 USA PHONE: (507) 455-7000 TECH. SERV.: (800) 533-6127 FAX: (800) 955-8329 ORDER ENTRY: (800) 533-6127 FAX: (800) 283-8665 INTERNATIONAL SALES: (507) 455-7223 FAX:

More information

Flat Panel Stand FPZ-655. for 32" to 55" Flat Panel Screens FEATURES. Reinforced universal adapter plate for a strong hold

Flat Panel Stand FPZ-655. for 32 to 55 Flat Panel Screens FEATURES. Reinforced universal adapter plate for a strong hold FPZ-655 Flat Panel Stand for 32" to 55" Flat Panel Screens For a viewing experience that really stands out, Peerless FPZ-655 Universal Flat Panel Stand for 32" 55" flat panel TVs provides a brilliant combination

More information

MODEL NO OWNER S MANUAL ASSEMBLY & OPERATING INSTRUCTIONS

MODEL NO OWNER S MANUAL ASSEMBLY & OPERATING INSTRUCTIONS COMPACT POST HOLE DIGGER MODEL NO. 24045000 OWNER S MANUAL ASSEMBLY & OPERATING INSTRUCTIONS THIS SAFETY ALERT SYMBOL IDENTIFIES IMPORTANT SAFETY MESSAGES IN THIS MANUAL. FAILURE TO FOLLOW THIS IMPORTANT

More information

Elo Touch Solutions Wallmounting Kit for the 7001L IDS Touchmonitors

Elo Touch Solutions Wallmounting Kit for the 7001L IDS Touchmonitors Installation Manual Elo Touch Solutions Wallmounting Kit for the 7001L IDS Touchmonitors SW602083 Rev E Table of Contents Chapter 1: Safety Warning... 3 Chapter 2: Kit Contents... 4 Included in Kit...

More information

installation guide

installation guide JANUS INTERNATIONAL 1 866 562 2580 w w w. j a n u s i n t l. c o m 2000 2500 3000 installation guide RIGHT DRIVE END SHOWN LH OPPOSITE LEFT TENSION END SHOWN RH OPPOSITE PUSH-UP OPERATION 2000 2500 3000

More information

Single and Double Gates Operation & Maintenance Manual

Single and Double Gates Operation & Maintenance Manual R E L I A B L E S A F E A C C E S S Single and Double Gates Operation & Maintenance Manual 2 System Overview SAFETY GATES KEE GATE is a complete range of safety gates designed specifically to provide permanent

More information

MODEL NO (S ) POST HOLE DIGGER OWNER S MANUAL

MODEL NO (S ) POST HOLE DIGGER OWNER S MANUAL MODEL NO. 2100220 (S24045500) POST HOLE DIGGER OWNER S MANUAL ASSEMBLY & OPERATING INSTRUCTIONS THIS SAFETY ALERT SYMBOL IDENTIFIES IMPORTANT SAFETY MESSAGES IN THIS MANUAL. FAILURE TO FOLLOW THIS IMPORTANT

More information

Please read and understand the OnBoard Timpani Cart Owner s Manual before using the Timpani Cart.

Please read and understand the OnBoard Timpani Cart Owner s Manual before using the Timpani Cart. Assembly and Owner s Manual OnBoard Timpani Cart Performance Position Towing Position CONTENTS Important User Information...........................2 General......................................2 Manufacturer.................................2

More information

ELECTRIC SLIP ROLL MACHINE. Model: ESR-1300X2.5/ESR-1300X4.5 ESR-1550X3.5/ESR-1580X2.0

ELECTRIC SLIP ROLL MACHINE. Model: ESR-1300X2.5/ESR-1300X4.5 ESR-1550X3.5/ESR-1580X2.0 ELECTRIC SLIP ROLL MACHINE Model: ESR-1300X2.5/ESR-1300X4.5 ESR-1550X3.5/ESR-1580X2.0 Operation Manual Table of contents I MAIN SPECIFICATION...2 II SAFETY INSTRUCTIONS.. 2 III OPERATION INSTRUCTIONS..4

More information

Sunset Swings By Health in Motion, LLC

Sunset Swings By Health in Motion, LLC Sunset Swings By Health in Motion, LLC Model 421 Lounge Swing Assembly and Operation Manual Record Serial Number Here www.sunsetswings.com by Health In Motion, LLC. 11/6/2009 421 Owners Assembly and Operation

More information

INSTRUCTION MANUAL LEG PRESS OPTION OF ELITE GYM

INSTRUCTION MANUAL LEG PRESS OPTION OF ELITE GYM INSTRUCTION MANUAL LEG PRESS OPTION OF ELITE GYM QUESTION? As a quality home gym supplier we are committed to your complete satisfaction. If you have questions, or find missing or damaged parts, we will

More information

Pole Conversion System For safe and efficient conversion of non-lowering light poles.

Pole Conversion System For safe and efficient conversion of non-lowering light poles. Conversion System USER GUIDE: OVERVIEW The Swivelpole Conversion Tool clamps onto the existing non-lowering pole and safely supports the pole during a cold cut with the Ratchet Pipe Cutter, eliminating

More information

OPERATION AND MAINTENANCE INSTRUCTIONS AVK UNDERGROUND FIRE HYDRANT

OPERATION AND MAINTENANCE INSTRUCTIONS AVK UNDERGROUND FIRE HYDRANT 1. INTRODUCTION Operation and maintenance manual for the series underground CLEARWAY fire hydrant 1 of 7 The designs, materials and specifications shown are subject to change without notice due to our

More information

Kawasaki Teryx 750 Cab Kit* Caution: Before using this product, read this manual and follow all Safety Instructions.

Kawasaki Teryx 750 Cab Kit* Caution: Before using this product, read this manual and follow all Safety Instructions. Owner s Manual Model: Kawasaki Teryx 750 Kawasaki Teryx 750 Cab Kit* Caution: Before using this product, read this manual and follow all Safety Instructions. Safety Instructions Cab Kit Contents Hardware

More information

Table of Contents. B. Base Tool Changer...2 MC-36 Manual Tool Changer...2

Table of Contents. B. Base Tool Changer...2 MC-36 Manual Tool Changer...2 Table of Contents B. Base Tool Changer...2 MC-36 Manual Tool Changer...2 1. Product Overview... 2 1.1 Master Plate Assembly... 2 1.1.1 Optional Ratchet Knob... 2 1.2 Tool Plate... 3 1.3 Optional Modules...

More information

Warnings. Description. Prior to Installation Tools Needed

Warnings. Description. Prior to Installation Tools Needed Warnings Failure to act in accordance with the following may result in death or personal injury. The JT Strong Arm Stabilizer System is intended to eliminate chassis movement in travel trailers and fifth

More information

Fifth-wheel coupling JSK 38/50

Fifth-wheel coupling JSK 38/50 Repair manual Fifth-wheel coupling JSK 38/5 ZDE 199 3 12 E 6/25 1 LT SK38C-3 English RevA Foreword Table of contents Page Fifth wheel couplings are connecting parts that must comply with very high safety

More information

UNPACKING. Thank you for purchasing the Manual Capsule Filling Machine from KARISHMA PHARMA MACHINES.

UNPACKING. Thank you for purchasing the Manual Capsule Filling Machine from KARISHMA PHARMA MACHINES. UNPACKING Thank you for purchasing the Manual Capsule Filling Machine from KARISHMA PHARMA MACHINES. Please take sufficient time and read this manual carefully before you start installation and operation

More information

SB-WM-ART1-M-BL. Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL

SB-WM-ART1-M-BL. Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL SB-WM-ART1-M-BL Weatherproof Universal Single-Arm Articulating Mount for Medium Displays INSTALLATION MANUAL WARNING The maximum weight of this wall mount is 90 lbs (41 kg). Use with heavier than the maximum

More information

18000 HDL FOUR POST LIFT LB CAPACITY INSTALLATION AND OWNER'S MANUAL

18000 HDL FOUR POST LIFT LB CAPACITY INSTALLATION AND OWNER'S MANUAL 18000 HDL FOUR POST LIFT 18000 LB CAPACITY INSTALLATION AND OWNER'S MANUAL WARNING! Do not raise a vehicle unless the front stops are in place, the parking brake is set, and the wheels are chocked. Stay

More information

HQ Pole Upgrade Kit for HQ Adjustable Table and HQ QuilTable Assembly Instructions 1

HQ Pole Upgrade Kit for HQ Adjustable Table and HQ QuilTable Assembly Instructions 1 HQ Pole Upgrade Kit for HQ Adjustable Table and HQ QuilTable Assembly Instructions QF09775 The pole upgrade kit can be used with or without the QF09700 HQ Precison-Glide track upgrade kit. What s Included

More information

Leveling Foot RB210. Leg Extender RLT66

Leveling Foot RB210. Leg Extender RLT66 Landing for Right & Left Turn R342 ITEMS # 0254049, 0254061, 0254072, 0254076, 0016567, 0254099, 0254110, 0054116, 0254117, 0254126, 0254140, 0254150, 0254156 CUSTOM ACCESS RAMP SYSTEM MODELS # R100, R242,

More information

M4 Foot Operated Underpinner Instruction Manual

M4 Foot Operated Underpinner Instruction Manual M4 Foot Operated Underpinner Instruction Manual M4 Walker Rd, Bardon Hill, Coalville, Leicestershire LE67 1TU, England Tel. +44 (0)130 1692, Fax +44 (0)130 16929 e mail sales@framerscorner.co.uk M4 Underpinner

More information

Installation Instructions

Installation Instructions For Medium (15-18.5K) + Heavy duty (22-28.5K) Air Conditioner READ BEFORE INSTALLING UNIT To avoid risk of personal injury, property damage, or product damage due to the weight of this device and sharp

More information

Type XTSR71 Sizes

Type XTSR71 Sizes (Page 1 of 13) s 494-5258 Type XTSR71 s 494-5258 Figure 1 Thomas XTSR71 Coupling 1. General Information 1.1 Thomas Couplings are designed to provide a mechanical connection between the rotating shafts

More information

- INSTALLATION INSTRUCTIONS -

- INSTALLATION INSTRUCTIONS - . Supercharger Shaft Upgrade Kit PART# - RY17040-UK-6S5-2 APPLICATION(S): Yamaha FX-SHO, FZR & FZS Required tools Part# IN LB Electronic Torque Wrench N/A T-30 Torx Bit Socket N/A 3mm Allen Wrench N/A

More information

PLA50B Instruction Manual

PLA50B Instruction Manual PLA50B Instruction Manual We are here to help! Please contact Customer Service with any questions. Customer Service Americas: 800-359-5520 651-484-7988 info@sanus.com Europe, Middle East, and Africa: +

More information

PFW 6851 Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS

PFW 6851 Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS Display Wall Mount, Turn & Tilt 80 kg INSTALLATION INSTRUCTIONS 9531-007-Z00-01 Table of Contents Warning Statements 2 Parts List 3 Installation Tools 3 Wood Stud Installation 5 Concrete Surface Installation

More information

Assembly Instructions

Assembly Instructions page 1 Serious personal-injury to the operator or bystanders, as well as damage to equipment or property, can occur, if all safety and assembly instructions, provided with this product, are not followed.

More information

BABY WOLF LOOM. Assembly Instructions for Knocked-Down Looms

BABY WOLF LOOM. Assembly Instructions for Knocked-Down Looms BABY WOLF LOOM Assembly Instructions for Knocked-Down Looms BEFORE YOU BEGIN Please read through the directions before beginning to assemble your loom. Unpack the loom parts carefully. Do not throw away

More information

#12 SPEED LACER OPERATION MANUAL

#12 SPEED LACER OPERATION MANUAL #12 SPEED LACER OPERATION MANUAL Your Lacer Identification: #12 Speed Lacer Serial No. Date Purchased Please use the serial number when corresponding with your Flexco Distributor or with Flexco Customer

More information

INSTALLATION MANUAL PBC-UMS

INSTALLATION MANUAL PBC-UMS INSTALLATION MANUAL. PBC-UMS Premier Mounts 3130 E. Miraloma Avenue Anaheim, CA 92806 Phone: (800) 368-9700 Fax: (800) 832-4888 mounts@mounts.com www.mounts.com Rev. 01 PBL-110 Projector Mount Page 2 Installation

More information

Tube Facing Tool.

Tube Facing Tool. www.swagelok.com Tube Facing Tool This manual contains important information for the safe and effective operation of the Swagelok TF72 series tube facing tool. Users should read and understand its contents

More information

EA-04a: Repair McGuire Dock (Lift Roller)

EA-04a: Repair McGuire Dock (Lift Roller) Page 1 of 6 EA-04a: Repair McGuire Dock (Lift Roller) SAFETY FIRST o Follow all Caterpillar facility safety standards when performing this task. o Place orange cones at the entrance to the dock to let

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS PART NO. 911000T 911000PS 915000T 915000PS PRODUCT DESCRIPTION: Sport Bar 2.0, Full size Textured Black Sport Bar 2.0, Full size Polished Stainless Steel Tubes Sport Bar 2.0, Mid size Textured Black PRODUCT

More information

Introduction 3. System Overview 3. Before Installation 3. Limitations and Warnings 4. Safety Statements 4. Parts Identification 5.

Introduction 3. System Overview 3. Before Installation 3. Limitations and Warnings 4. Safety Statements 4. Parts Identification 5. June 2015 Table of Contents Introduction 3 System Overview 3 Before Installation 3 Limitations and Warnings 4 Safety Statements 4 Parts Identification 5 Preparation 7 Soil Conditions 7 Tools Required 7

More information

Constable Oak Extension Dining Table

Constable Oak Extension Dining Table Constable Oak Extension Dining Table Assembly Instructions - Please keep for future reference 176/0325 Dimensions Width - 160/ 200cm Depth - 90cm Height - 75cm Important - Please read these instructions

More information

ēno one Adjustable Wall Mount and Adjustable Mobile Stand Installation Guide

ēno one Adjustable Wall Mount and Adjustable Mobile Stand Installation Guide Installation Guide Part number 2002105-001 Rev B 2011 PolyVision Corporation All rights reserved Table of contents Overview... 3 Important considerations... 3 Adjustable Wall Mount considerations... 3

More information

Di-Acro 36 Power Shear

Di-Acro 36 Power Shear OPERATOR S MANUAL & INSTRUCTIONS Di-Acro 36 Power Shear Di-Acro, Incorporated PO Box 9700 Canton, Ohio 44711 3713 Progress Street N.E. Canton, Ohio 44705 330-455-1942 330-455-0220 (fax) Revised 01/02 Sale

More information

ROBOT KR 350. Installation, Connection, Exchange. Ro/Me/03/ en. 1of 26

ROBOT KR 350. Installation, Connection, Exchange. Ro/Me/03/ en. 1of 26 ROBOT KR 350 Installation, Connection, Exchange 1of 26 e Copyright KUKA Roboter GmbH This documentation or excerpts therefrom may not be reproduced or disclosed to third parties without the express permission

More information

Heavy Duty Mechanic s Kit

Heavy Duty Mechanic s Kit Heavy Duty Mechanic s Kit 00 Safety Warning Read all instructions and safety warnings prior to operation. Failure to do so could result in equipment damage, personal injury or even death. CAUTION 00: FAILURE

More information

SERIES I MILLING MACHINES

SERIES I MILLING MACHINES INSTALLATION, OPERATION, MAINTENANCE, AND PARTS LIST SERIES I MILLING MACHINES TP5260 Revised: August 29, 2005 Manual No. M-450 Litho in U.S.A. Part No. M -0009500-0450 June, 2003 MAINTENANCE PROCEDURES

More information

ELECTRIC TOOL CORPORATION

ELECTRIC TOOL CORPORATION Cat. No. -0 / Hex Demolition Hammer Cat. No. 0-0 Spline Rotary Hammer MILWAUKEE ELECTRIC TOOL CORPORATION W. LISBON ROAD BROOKFIELD, WISCONSIN 00-0 -9-00 d 000 -9-00 d SpecialTools Require Forcing discs

More information

MULTI-ACTIVITY PLAY TABLE

MULTI-ACTIVITY PLAY TABLE ASSEMBLY INSTRUCTIONS! WARNING: CHOKING HAZARD - Small parts. Not for children under 3 years.! CAUTION: Adult assembly required. C 2006 Melissa and Doug, Inc. All Rights Reserved www.melissaanddoug.com

More information

Wall Mount Kit for Elo IDS-02 Series IDS Displays

Wall Mount Kit for Elo IDS-02 Series IDS Displays Quick Installation Guide Wall Mount Kit for Elo IDS-02 Series IDS Displays Revision B P/N UM600076 Safety Warning: Do not install this equipment on any wall or structure that is not capable of supporting

More information

The Bowflex Revolution XP Home Gym Assembly Instructions. P/N: Rev ( /0 )

The Bowflex Revolution XP Home Gym Assembly Instructions. P/N: Rev ( /0 ) P/N: 001-7057 Rev ( /0 ) The Bowflex Revolution XP Home Gym Assembly Instructions 2 Table of Contents Before You Start... 2 Tools You Will Need / Hardware Contents... 3 Box Contents... 6 Assembling Your

More information

Suited to vehicle/s SIDE RAIL 2 DOOR (SWB) SIDE RAIL 4 DOOR (LWB) WARNING

Suited to vehicle/s SIDE RAIL 2 DOOR (SWB) SIDE RAIL 4 DOOR (LWB) WARNING Part Number Product Description Suited to vehicle/s Fitting Kit Number 4450200 SIDE RAIL 2 DOOR (SWB) 6172268 4450210 SIDE RAIL 4 DOOR (LWB) 6172253 ALSO, NOTE THE FOLLOWING: WARNING This product must

More information

Sliding Crosscut Table installation guide

Sliding Crosscut Table installation guide Sliding Crosscut Table installation guide model tsa-sa48 A Note About Color Variations Among Anodized Aluminum Components Congratulations on the purchase of this SawStop Sliding Crosscut Table. We at SawStop

More information

Electrical Power Distribution Low-Voltage Systems SIVACON 8PS busbar trunking systems Installing with LI system

Electrical Power Distribution Low-Voltage Systems SIVACON 8PS busbar trunking systems Installing with LI system Introduction 1 Application planning 2 Electrical Power Distribution Low-Voltage Systems SIVACON 8PS busbar trunking systems Installation Manual Installation 3 Commissioning 4 Service and maintenance 5

More information

SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL

SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL SM-RAZOR-ART2-L / SM-RAZOR-ART2-XL Strong Razor Series Articulating Mount for Large and Extra Large Displays INSTRUCTION MANUAL Installation Manual Warnings: Installation of this product should be done

More information

Instructions for Stone Cutting Machine

Instructions for Stone Cutting Machine Technical data Kg. Instructions for Stone Cutting Machine SCM600 3HP 2800rpm IP55 SCM800 3HP 2800rpm IP55 SCM1000 2800rpm IP55 SCM1200 2800rpm IP55 L=600 B=85(165) L=800 B=85(175) 500x510 0 or 45 600lt/h

More information

ASSEMBLY INSTRUCTIONS. Construction type approved Reg. no S819 F ENERGY AND SANITARY SYSTEMS

ASSEMBLY INSTRUCTIONS. Construction type approved Reg. no S819 F ENERGY AND SANITARY SYSTEMS Heliostar 252 S4 and 218 S4 FREE-STANDING INSTALLATION vertical ASSEMBLY INSTRUCTIONS Construction type approved Reg. no. 011-7S819 F ENERGY AND SANITARY SYSTEMS Safety instructions Safety instructions

More information

PROFILE Flat Panel Console System Installation Manual

PROFILE Flat Panel Console System Installation Manual PROFILE Flat Panel Console System Installation Manual Table of Contents Page Introduction... 2 Important Safety Information...3, 4 Installation Overview... 4, 5, 6 Single Sided/Single Unit... 7 Double

More information

BMW E46 Coupe 3dr MP Bolt in (BMW Race Days Only) Roll Cage (B045) Fitting Instructions

BMW E46 Coupe 3dr MP Bolt in (BMW Race Days Only) Roll Cage (B045) Fitting Instructions BMW E46 Coupe 3dr MP Bolt in (BMW Race Days Only) Roll Cage (B045) Fitting Instructions Unwrap the mounting points/ends of the roll cage and unpack the individual fitting kits. Try to leave wrapping on

More information

Upper Deck Audience Seating

Upper Deck Audience Seating Owner s Manual Upper Deck Audience Seating CONTENTS Contents.......................................... 1 Safety............................................ 2 Installation....................................

More information

MOTOR & BULK HEAD. A Manual for Repair and Maintenance Technicians

MOTOR & BULK HEAD. A Manual for Repair and Maintenance Technicians MOTOR & BULK HEAD A Manual for Repair and Maintenance Technicians CAUTION This manual is designed to help technicians who are already experienced in workshop procedures and know how to handle tools. Only

More information

N. 15th Street, Middlesboro, KY FLIP TARP DUMP BODY INSTALLATION INSTRUCTIONS

N. 15th Street, Middlesboro, KY FLIP TARP DUMP BODY INSTALLATION INSTRUCTIONS 1-800-248-7717 1002 N. 15th Street, Middlesboro, KY 40965 FLIP TARP DUMP BODY INSTALLATION INSTRUCTIONS Congratulations on your purchase of a Mountain Flip Tarp Dump Body tarping system. With tarping systems

More information

Steele TV Stand Stock # BH

Steele TV Stand Stock # BH LOT NUMBER: DATE PURCHASED: / / Steele TV Stand Stock # BH46-084-899-02 ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store

More information

Please read BOTH these Installation Instructions and the General Instructions prior to installing or operating this equipment.

Please read BOTH these Installation Instructions and the General Instructions prior to installing or operating this equipment. Attachment Tab Height: 13 Attachment Tab Width: 24 Please read BOTH these and the General Instructions prior to installing or operating this equipment. Serial Number 1. Blue Ox towing products and accessories

More information

TITAN-BIT KEY-CUTTING MACHINE INSTRUCTION MANUAL

TITAN-BIT KEY-CUTTING MACHINE INSTRUCTION MANUAL TITAN-BIT KEY-CUTTING MACHINE INSTRUCTION MANUAL Contents: 1 PRESENTATION AND GENERAL ASPECTS... 3 1.1 GENERAL POINTS... 3 1.2 TRANSPORT AND PACKING... 3 1.3 IDENTIFICATION LABEL... 3 2 CHARACTERISTICS

More information

8 x 10 GREENHOUSE. Visit our website at:

8 x 10 GREENHOUSE. Visit our website at: 8 x 10 GREENHOUSE With Two Vents 9390 Assembly Instructions Visit our website at: http://www.harborfreight.com Read this material before using this product. Failure to do so can result in serious injury.

More information

HAND SHEARS NO. 12 AND NO. 24

HAND SHEARS NO. 12 AND NO. 24 OPERATOR S MANUAL & INSTRUCTIONS HAND SHEARS NO. AND NO. Di-Acro, Incorporated PO Box 9700 Canton, Ohio 7 7 Progress Street N.E. Canton, Ohio 70 0--9 0--00 (fax) Revised 0/0 Sale or distribution of manuals

More information

e997 Articulating Wall Arm MANUAL IM004-03

e997 Articulating Wall Arm MANUAL IM004-03 e997 Articulating Wall Arm MANUAL 10.18.16 IM004-03 0 WELCOME The Enovate Medical e997 Articulating Wall Arm was designed to set a new standard in quality. Enovate Medical s goal is to provide a wall arm

More information

INSTALLATION INSTRUCTIONS

INSTALLATION INSTRUCTIONS INSTALLATION INSTRUCTIONS Trans4mer Mounting System Dodge Ram Kit No. 65220, 73132, 75525, 76253 (black) or 65221, 73133, 75530, 76254 (stainless) As you read these instructions, you will see NOTES, CAUTIONS

More information

Breathable Wall Light Traps & Blackout Fan & Shutter Kits

Breathable Wall Light Traps & Blackout Fan & Shutter Kits Breathable Wall Light Traps & Blackout Fan & Shutter Kits 2017 Growers Supply All Rights Reserved. Reproduction is prohibited without permission. Maintain controlled airflow without sacrificing blackout

More information

LAWN AND GARDEN GREENHOUSE

LAWN AND GARDEN GREENHOUSE MODELS# OG0AL8-BKE OGAL-8 OGrow Walk-in ' x 8' LAWN AND GARDEN GREENHOUSE With Heavy Duty Aluminium Frame MANUAL VERSION # Grow r! e h t e g To Let's Thank you for purchasing the OGROW greenhouse Follow

More information

IM-2 SE UNDERPINNER.!!! For your safety!!! Read the instructions manual carefully SAP: 0

IM-2 SE UNDERPINNER.!!! For your safety!!! Read the instructions manual carefully SAP: 0 MANUAL IM-2 SE UNDERPINNER!!! For your safety!!! Read the instructions manual carefully SAP: 0 OPERATIONS 0504272 INTRODUCTION Congratulation upon your purchase of the INMES IM-2 SE Underpinner, designed

More information

HQ Studio2 Frame. Assembly Instructions. Table of Contents. What s Included

HQ Studio2 Frame. Assembly Instructions. Table of Contents. What s Included HQ Studio2 Frame Assembly Instructions UPDATED NOVEMBER 2017 Table of Contents Parts List... page 2 Hardware List.... page 3 HQ Studio Frame Box Contents...page 4 Step 1- Frame Side Assembly... page 5

More information

RE 2 Post Rack System

RE 2 Post Rack System Installation Guide RE 2 Post Rack System 1 TABLE OF CONTENTS SAFETY WARNINGS Frame Assembly Guide 4-6 Vertical Cable Manager Assembly Guide 7 + 8 Adjustable Cable Spools 9 + 10 Vertical Cable Basket 11

More information

Bed Extension Kit 16 Instructions

Bed Extension Kit 16 Instructions The premier source of tooling, parts, and accessories for bench top machinists. Bed Extension Kit 16 Instructions This kit converts a 7 10, 7 12, and 7 14 mini lathe manufactured by SIEG (including those

More information

43107 Rhino Jerry Can Holder Rhino Jerry Can Holder - Horizontal

43107 Rhino Jerry Can Holder Rhino Jerry Can Holder - Horizontal Important: Please read these instructions carefully prior to installation. Check the contents of kit before commencing fitment and report any discrepancies. Clean the alloy tray prior to installation.

More information

INSTRUCTION BOOK AND PARTS LIST

INSTRUCTION BOOK AND PARTS LIST Rag Cutter MODEL WE WARNING This machine is equipped with a very sharp knife. Keep hands, arms, and hair away from the knife area at all times. Misuse of this machine or failure to follow all safety instructions

More information

HDL(M)6 Nut/Screw Assembly

HDL(M)6 Nut/Screw Assembly HDL(M)6 Nut/Screw Assembly Remove, repair, and reassemble the nut and screw assembly in your HDL series double lock vise. In these instructions when we refer to the front of the vise or nut/screw assembly,

More information

GlideRite Retractable Cover System For Hot Spot Spas (SE & SLX only)

GlideRite Retractable Cover System For Hot Spot Spas (SE & SLX only) List of Contents Quantity Description 12 #10 x 1 ½ Flat Head Phillips Screw (see pg. 2) 2 #10 x ½ Pan Head Phillips Screw (see pg. 2) 8 ¼ x 2 ½ Lag Bolt (see pg. 2) 7 ¼ 20 x 5 / 8 Hex Head Bolt (see pg.

More information

MS25 OPERATION MANUAL

MS25 OPERATION MANUAL SAFETY INSTRUCTIONS SPECIFICATIONS OPERATING INSTRUCTIONS MAINTENANCE ADJUSTMENTS REPLACEMENT OF PARTS MS25 DIAGRAM MS25 PARTS LIST MS25 OPERATION MANUAL SAFETY INSTRUCTIONS Please read these instructions

More information

Oxford /Hoyer. Professional Series. Advance Lift SERVICE MANUAL Rev A

Oxford /Hoyer. Professional Series. Advance Lift SERVICE MANUAL Rev A Oxford /Hoyer Advance Lift Professional Series SERVICE MANUAL CONTENTS Pages 3-4 Inspection Criteria of the Oxford/Hoyer Advance Page 5 Testing of the Oxford/Hoyer Advance Pages 6-15 Service and Maintenance

More information

Printrbot Simple (Model 1403) Rev F Printrboard

Printrbot Simple (Model 1403) Rev F Printrboard Printrbot Simple (Model 1403) Rev F Printrboard Printrbot Simple is currently shipping with the Rev F Printrboard. Check which rev Printrboard your Simple kit includes and use the corresponding instructions.

More information

Tree protection systems 2.0

Tree protection systems 2.0 r e z t ü h c s m u Die Ba Tree protection systems 2.0 Installation and assembly instructions 2 General information The installation instructions below are merely a recommendation for how to install the

More information

Staple Specification:

Staple Specification: H-1027, H-1028 H-3064 PNEUMATIC STICK STAPLER stapler specifications Dimensions: L x H x W 13.5 x 8.75 x 6" Weight (Without Fasteners) Compressed Air: Maximum psi: Recommended Operating Pressure: Air Consumption:

More information

Top spin Nr /

Top spin Nr / Top spin Nr. 1840 0000 / 1840 1000 Bedienungsanleitung 21-6680 28052014 / A Made in Germany Ideas for dental technology Top spin Nr. 1840 0000 / 1840 1000 Contents 1. Introduction...2 1.1 Symbols...2 2.

More information

EllisSaw.com. EllisSaw.com P.O. Box Verona, WI

EllisSaw.com. EllisSaw.com P.O. Box Verona, WI P.O. Box 9019 Verona, WI 9-019 GENERAL OPERATING & SAFETY INSTRUCTIONS * READ INSTRUCTIONS BEFORE USE * CAUTION: Disconnect power supply cord from power source when doing repair work or changing belt.

More information

EXIT DEVICE OPERATION FIRE DOOR LABELS, STRIKES AND FRAME SCREWS FOR INFORMATION CALL OR VISIT RITEDOOR.COM

EXIT DEVICE OPERATION FIRE DOOR LABELS, STRIKES AND FRAME SCREWS FOR INFORMATION CALL OR VISIT RITEDOOR.COM RECORD & LABELS WHAT THIS OWNER'S CAN DO FOR YOU It explains exactly how The Rite Door operates. It explains periodic maintenance requirements necessary to assure reliable operation. It explains simple

More information

Print Head Installation Guide

Print Head Installation Guide Print Head Installation Guide MCS Raptor 6 (MCS Eagle AMS Software) is copyright of MCS Incorporated. 2015 MCS Incorporated. 1 Contents Tools... 4 Warnings... 4 Introduction... 4 Section One - Pillar Installation...

More information

Tilting, Swiveling & Rotating Flat Panel Wall Mount

Tilting, Swiveling & Rotating Flat Panel Wall Mount Tilting, Swiveling & Rotating Flat Panel Wall Mount Model: VXA980TC +5 to -5 +5 to -5 Supports most 0-80 Flat Panel TVs Maximum Weight Capacity: 32 lbs. Supports VESA Sizes up to 600x500 For technical

More information

TEMPORARY FENCES. Product catalogue

TEMPORARY FENCES. Product catalogue TEMPORARY FENCES Product catalogue WWW.SALVADA.EU OUR PRODUCTS 3 TEMPORARY FENCES 4 OPENWORK GATES AND PEDESTRIAN GATES 8 HOARDING PANELS 10 BARRIERS 12 CONNECTORS 12 FOOTINGS 12 ACCESSORIES 16 TECHNICAL

More information

X-TENSION 350 Guardrail End Terminal Tangent and Flared

X-TENSION 350 Guardrail End Terminal Tangent and Flared X-TENSION 350 Guardrail End Terminal Tangent and Flared December 2015 Table of Contents Introduction 3 System Overview 3 Before Installation 3 Limitations and Warnings 4 Safety Statements 4 Parts Identification

More information

White Quail Auto Trap

White Quail Auto Trap White Quail Auto Trap WARNING SAFETY, STORAGE & USE IF THE MAIN SPRING IS ATTACHED AND THE TRAP ARM IS IN THE 6 O CLOCK POSITION, THE TRAP IS ARMED AND EXTREME CAUTION IS REQUIRED. TO DISARM, TURN THE

More information

Instruction Sheet RADIO FREQUENCY SYSTEMS. Install. Instr. for Microwave Parabolic Antennas 2.4 m (8 ft) No Rev.

Instruction Sheet RADIO FREQUENCY SYSTEMS. Install. Instr. for Microwave Parabolic Antennas 2.4 m (8 ft) No Rev. Instruction Sheet No. 412764 Rev. B ECO 12469 Install. Instr. for Microwave Parabolic Antennas 2.4 m (8 ft) These Installation Instructions are valid for antennas in the following version: reflector 2.4

More information

MANUAL SEALLESS STEEL STRAPPING TOOL MODEL A332

MANUAL SEALLESS STEEL STRAPPING TOOL MODEL A332 OPERATION MANUAL / SPARE PARTS LIST MANUAL SEALLESS STEEL STRAPPING TOOL MODEL A332 13.2250.01 INDEX PAGE 1 SAFETY INSTRUCTIONS 2 2 WARRANTY CONDITIONS AND LIABILITY 3 3 APPROPRIATE USE 3 4 TECNICAL DATA

More information

Full-Motion TV Mount 36" to 65" Installation Instructions

Full-Motion TV Mount 36 to 65 Installation Instructions Full-Motion TV Mount 36" to 65" Installation Instructions Full-motion/articulating universal LCD/Plasma TV wall-mount TV size: 36" - 65" Tilt angle: 0-15 degrees Max load capacity: 132 lbs / 60 Kgs Wall

More information

MODEL 36 and 52 FOOT SQUARING SHEARS OPERATION, PARTS & MAINTENANCE MANUAL. Proudly Made in the USA

MODEL 36 and 52 FOOT SQUARING SHEARS OPERATION, PARTS & MAINTENANCE MANUAL. Proudly Made in the USA MODEL 36 and 52 FOOT SQUARING SHEARS OPERATION, PARTS & MAINTENANCE MANUAL Proudly Made in the USA Model 36 and 52 Foot Squaring Shear Parts View 2 Model 36 and 52 Parts List INDEX NO. 36 52 DESCRIPTION

More information

ABM International, Inc.

ABM International, Inc. ABM International, Inc. Lightning Stitch required 1 1.0: Parts List head and motor assembly (Qty. 1) Reel stand (Qty. 1) Needle bar frame clamp (Qty. 1) Motor drive (Qty. 1) 2 Cable harness with bracket

More information

FreshSesh, PowderHound & Big PowderHound

FreshSesh, PowderHound & Big PowderHound FreshSesh, PowderHound & Big PowderHound Carrier (2x) universal mounting bracket (4x) SkiLift (2x) (mounting bracket parts:) Hex Key with Bolt (2x) SkiLift (2x) Button Head Screw (2x) Hex Wrench (1x) Base

More information

TURBOTWISTER ASSEMBLY AND INSTALLATION INSTRUCTIONS

TURBOTWISTER ASSEMBLY AND INSTALLATION INSTRUCTIONS TURBOTWISTER ASSEMBLY AND INSTALLATION INSTRUCTIONS CORPORATE HEADQUARTERS WESTERN SALES AND MANUFACTURING PLANT P.O. Box 400 1017 SW Berg Parkway Canby, Oregon 97013 Phone: (503) 266-2231 Fax: (503) 266-4334

More information

TorqueMaster Replacement Spring

TorqueMaster Replacement Spring TorqueMaster Replacement Spring Installation Instructions NOTE: Use these installation instructions in conjunction with the TorqueMaster Repair / Replacement Spring Program literature. Copyright 999 Wayne-Dalton

More information